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A. ������ / Frame mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2720001 4 ������ ADJUSTER
2 021100206 4 �������� NUT 2 M10
3 SB3040001 1 ������� SPONGE SHEET
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B. ����� / Cover mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2946001 2 ���� WINDOW PLATE
2 SB3120001 2 ������ WINDOW PLATE HOLDER
3 XA0199001 6 ����������� RETAINING RING,CS8
4 SB2947001 2 ��� LINK
5 SB3091001 2 ���� LINK B
6 SB2948001 2 ������� LINK HOLDING PLATE
7 SB2949001 2 ������� LINK SUPPORT PLATE
8 SB3093001 1 ������� STOP LEVER
9 SB2950001 10 ��� COLLAR
10 SB2951001 16 ���� CONED DISC SPRING
11 060400516 10 ������� SCREW BIND M4X5
12 026040236 10 ��������� WASHER PLAIN M 4
13 004400603 8 ������� SCREW, FLAT M4X6
14 SB2952001 8 ��� WASHER
15 SB2953001 8 ���� CAP
16 SB2954001 1 ������ LINK SPRING L
17 SB2955001 1 ������ LINK SPRING R
18 SB3311001 22 ������������ SCREW PAN (S/P WASHER) M4X10
19 008400607 14 �������� SCREW TRUSS M4X6
20 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
21 SB2741001 1 ���������� SWITCH HOLDER
22 018402536 2 ��������� BOLT SOCKET M4X25
23 SB3311001 1 ������������ SCREW PAN (S/P WASHER) M4X10
24 SB3092001 1 ������ SWITCH DOG
25 060400516 1 ������� SCREW BIND M4X5
26 SB2525001 1 ������ CORD COVER
27 SB3311001 1 ������������ SCREW PAN (S/P WASHER) M4X10
28 SB3090001 1 ��������� MAINTENANCE COVER
29 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
30 J04115001 1 ����������� LABEL, ELEC. SHOCK 6 LANG.
31 SA9957002 3 �������� INJURY MARK
32 SA9957004 1 �������� INJURY MARK
33 SB2956001 1 ������������� NOTE PRINTER MAINTENANCE
34 SB2957001 1 ����������� LABEL PLATEN INJURY
35 SB2958001 1 ���������� NOTE FRONT COVER OPERATION
36 SB2959001 1 ���������� LABEL INSTALLATION
37 SB2960001 1 ������������� NOTE WHITE INK MAINTENANCE

<���> <For Japan only>
38+ SA9220001 1 ������� VCCI LABEL

<���> <For Europe only>
38+ SB2243001 1 �������������� LABEL PE CLASS I 14X88

39 SB3062001 1 ������������ LABEL ROTATION 34X85
40 SB2518001 1 ����� COVER UF
41 SB2519001 1 ����� COVER UB
42 SB2520101 1 ����� COVER DR
43 SB2521101 1 ����� COVER DL
44 SB2522001 1 ����� COVER DB
45 SB2523001 1 ����� COVER PF
46 SB2524001 1 ����� COVER PB
47 SB2878001 1 ��������� COVER CARTRIDGE
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C1. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2597001 1 ����� PULLEY BASE
2 SB2598001 1 ������ R PULLEY ASSY
3 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
4 048060346 2 ����� RETAINING RING E6
5 S55482001 2 ������������ BOLT SOCKET (S/P WASHER)M4X14
6 018402036 1 ��������� BOLT SOCKET M4X20
7 021400206 1 ������� NUT 2 M4
8 SB2601001 1 ������ F PULLEY ASSY
9 SB2604001 1 ������� REDUCTION BELT
10 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
11 048060346 2 ����� RETAINING RING E6
12 SB2401001 1 ���������� PLATEN PULSE MOTOR
13 018401236 4 ��������� BOLT SOCKET M4X12
14 S00480000 2 �������� CORD HOLDER 5N
15 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
16 SB2606001 1 ���������� MOTOR BRACKET
17 S55482001 4 ������������ BOLT SOCKET (S/P WASHER)M4X14
18 018402036 1 ��������� BOLT SOCKET M4X20
19 021400206 1 ������� NUT 2 M4
20 SB2611001 2 ����������� PLATEN GUIDE SHAFT
21 SB2613001 1 ������� SENSOR HOLDER
22 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
23 0A5400806 1 ����������� SCREW PAN (S/P WASHER) M4X8
24 S10243000 2 ������������� CORD HOLDER:NK-3N
25 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
26 146202000 1 �������� CORD HOLDER 6N
27 SB3311001 1 ������������ SCREW PAN (S/P WASHER) M4X10
28 SB2614001 1 ������� PLATEN BELT
29 SB2615001 1 ������ BELT HOLDER
30 018400836 4 �������� BOLT SOCKET M4X8
31 SA5593001 4 ������� LINEAR BUSH 16
32 048280142 4 ���������� RETAINING RING EXTERNAL C28
33 012500536 4 ������� SET SCREW SOCKET (FT) M5X5
34 047603642 1 ���������� PIN SPRING ROLL AW6
35 SB2619001 1 ���������� PLATEN POSITIONING PLATE
36 S55482001 2 ������������ BOLT SOCKET (S/P WASHER)M4X14
37 017401215 1 ������� BOLT M4X12
38 021400206 1 ������� NUT 2 M4
39 SB2620001 1 ��������� HEIGHT SCALE LABEL
40 SB2621001 1 ������������ BUSH PLATEN SHAFT
41 012060636 2 ������� SET SCREW SOCKET (FT) M6X6
42 SB2624001 1 ���������� PLATEN SENSOR DOG
43 S55479001 1 ����������� BOLT SOCKET (S/P WASHER) M4X8
44 SB2623001 1 ��������� BELT SETTING PLATE
45 S55482001 2 ������������ BOLT SOCKET (S/P WASHER)M4X14
46 SB2625001 1 ��������� BELLOWS SUPPORT PLATE
47 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
48 SB2626001 1 ���������� BELLOWS SUPPORT PLATE F
49 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
50 018404036 1 ��������� BOLT SOCKET M4X40
51 021400206 2 ������� NUT 2 M4
52 SB2723001 2 ��������� SPACER M4L29
53 028040246 2 �������� WASHER SPRING 2-4
54 SB2627001 1 ���������� BELLOWS GUIDE PLATE R
55 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
56 SB2628001 1 ���������� BELLOWS GUIDE PLATE L
57 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
58 SB2629001 1 ���� BELLOWS
59 SB2630001 2 ���������� BELLOWS SETTING PLATE
60 SB3311001 4 ������������ SCREW PAN (S/P WASHER) M4X10
61 SB2631001 1 ��������� TRAY SUPPORT PLATE L
62 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
63 SB2632001 1 ��������� TRAY SUPPORT PLATE R
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C1. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
65 SB2633001 1 ������� T-SHIRT TRAY
66 SB2634001 1 ��� TRIMS
67 SB3311001 6 ������������ SCREW PAN (S/P WASHER) M4X10
68 SB2622001 1 ����������� HEIGHT ADJUST LEVER
69 060400616 1 ������� SCREW BIND M4X6
70 SB3080001 1 ������������ CLAMP LEVER M6L15
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C1. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM
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C2. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB3105001 1 ������� MIDDLE PLATEN
2 SB2636001 1 ��������� PLATEN SUPPORT PLATE
3 SB2639001 1 ������ PLATEN SHAFT
4 073010002 1 ����������� BEARING NUT AN01
5 SB2640001 3 ���������� HEIGHT ADJUST PIN
6 0A5300806 3 ����������� SCREW PAN (S/P WASHER) M3X8
7 SB2641001 1 ���������� PLATEN POSITIONING SHAFT
8 0A5400806 1 ����������� SCREW PAN (S/P WASHER) M4X8
9 SB2642001 4 ���������� HEIGHT ADJUST SCREW
10 SB0421001 4 ������� NUT M8 P1
11 SB2643001 1 ������������� PLATEN TOP PLATE 14X16
12 SB3035001 1 ������� PLATEN SHEET
13 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
14 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
15 SA5622001 1 ������� SHOULDER BAR
16 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8

<�������> <Option parts>
17 SA6399601 1 ������� YOUTH PLATEN
18 SA6401301 1 �������� PLATEN SHEET S
19 SA6402201 1 ������������� PLATEN TOP PLATE 10X12
20 062401216 3 ������� SCREW PAN M4X12
21 028040246 3 �������� WASHER SPRING 2-4
22 026040236 3 ��������� WASHER PLAIN M 4
23 SB0421001 3 ������� NUT M8 P1
24 SB0422101 3 ����������� PLATEN ADJUST SCREW
25 SA6403001 1 �������� SHOULDER BAR S
26 062400816 4 ������ SCREW PAN M4X8
27 028040246 4 �������� WASHER SPRING 2-4
28 026040236 4 ��������� WASHER PLAIN M 4
29 SB0419001 1 ��������� PLATEN SUPPORT ASSY
30 SA8213601 1 ������� BABY PLATEN
31 SA8211201 1 ��������� PLATEN SHEET SS
32 SA8212201 1 ����������� PLATEN TOP PLATE 7X8
33 062401216 3 ������� SCREW PAN M4X12
34 028040246 3 �������� WASHER SPRING 2-4
35 026040236 3 ��������� WASHER PLAIN M 4
36 SB0421001 3 ������� NUT M8 P1
37 SB0422101 3 ����������� PLATEN ADJUST SCREW
38 SB0419001 1 ��������� PLATEN SUPPORT ASSY
39 SB3102001 1 ���������� PLATEN LOWERING SET
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C2. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB3105001 1 ������� MIDDLE PLATEN
2 SB2636001 1 ��������� PLATEN SUPPORT PLATE
3 SB2639001 1 ������ PLATEN SHAFT
4 073010002 1 ����������� BEARING NUT AN01
5 SB2640001 3 ���������� HEIGHT ADJUST PIN
6 0A5300806 3 ����������� SCREW PAN (S/P WASHER) M3X8
7 SB2641001 1 ���������� PLATEN POSITIONING SHAFT
8 0A5400806 1 ����������� SCREW PAN (S/P WASHER) M4X8
9 SB2642001 4 ���������� HEIGHT ADJUST SCREW
10 SB0421001 4 ������� NUT M8 P1
11 SB2643001 1 ������������� PLATEN TOP PLATE 14X16
12 SB3035001 1 ������� PLATEN SHEET
13 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
14 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
15 SA5622001 1 ������� SHOULDER BAR
16 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8

<�������> <Option parts>
17 SA6399601 1 ������� YOUTH PLATEN
18 SA6401301 1 �������� PLATEN SHEET S
19 SA6402201 1 ������������� PLATEN TOP PLATE 10X12
20 062401216 3 ������� SCREW PAN M4X12
21 028040246 3 �������� WASHER SPRING 2-4
22 026040236 3 ��������� WASHER PLAIN M 4
23 SB0421001 3 ������� NUT M8 P1
24 SB0422101 3 ����������� PLATEN ADJUST SCREW
25 SA6403001 1 �������� SHOULDER BAR S
26 062400816 4 ������ SCREW PAN M4X8
27 028040246 4 �������� WASHER SPRING 2-4
28 026040236 4 ��������� WASHER PLAIN M 4
29 SB0419001 1 ��������� PLATEN SUPPORT ASSY
30 SA8213601 1 ������� BABY PLATEN
31 SA8211201 1 ��������� PLATEN SHEET SS
32 SA8212201 1 ����������� PLATEN TOP PLATE 7X8
33 062401216 3 ������� SCREW PAN M4X12
34 028040246 3 �������� WASHER SPRING 2-4
35 026040236 3 ��������� WASHER PLAIN M 4
36 SB0421001 3 ������� NUT M8 P1
37 SB0422101 3 ����������� PLATEN ADJUST SCREW
38 SB0419001 1 ��������� PLATEN SUPPORT ASSY
39 SB3102001 1 ���������� PLATEN LOWERING SET

GT-3 Series-262
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D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2646001 1 ������������ CARRIAGE GUIDE SHAFT
2 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
3 SB2653001 1 �������� HEAD HOLDER ASSY
4 018402033 4 ��������� BOLT SOCKET M4X20
5 026040173 4 ��������� WASHER PLAIN S 4
6 SA5451001 1 ������ ADJUSTING STUD
7 081001670 1 ������� O RING PW1
8 SB2655001 4 ������� HEAD SUPPORT PLATE
9 SB2656001 4 ���������� HEAD SUPPORT PLATE BACK
10 SA5516001 2 ������� SPRING PLATE
11 SA5454001 2 ����������� HEAD SPRING SPACER FRONT
12 SA5455001 8 ��������� HEAD HOLD SPRING FRONT
13 SA5456001 8 ��� WASHER
14 0A5300606 10 ����������� SCREW PAN (S/P WASHER) M3X6
15 SA5593001 2 ������� LINEAR BUSH 16
16 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
17 SB2724001 2 �������� ROLLER BEARING
18 SB0933001 2 �������� ROLLER SHAFT 6X20
19 026060136 2 ��������� WASHER PLAIN S 6
20 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
21 SB1172001 2 ����� SLIDER
22 SB2650001 2 �������� SLIDER SUPPORT
23 018400836 4 �������� BOLT SOCKET M4X8
24 SB2651001 2 ������� FELT SUPPORT
25 SB2652001 4 ���� FELT
26 SB3113001 4 ��������� FELT FASTENER
27 S46999001 2 �������� KNOB SCREW, M4B
28 SB2725001 1 �������� CARRIAGE BELT
29 SB2615001 1 ������ BELT HOLDER
30 018400836 2 �������� BOLT SOCKET M4X8
31 SB2657001 1 �������� PCB BRACKET
32 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
33 SA6155001 1 ��������� CLIP:CS-6U
34 SB2742001 5 ������������ WIRE SADDLE LWS-3S
35 SB2658001 1 ������� PCB PLATE
36 SB2726001 4 ������������ SPACER BSF-325E
37 028030246 4 �������� WASHER SPRING 2-3
38 SA6199001 2 ������������ EDGE GUARD CE-012
39 SA5520001 2 ������������ EDGE GUARD CE-012
40 SB3311001 4 ������������ SCREW PAN (S/P WASHER) M4X10
41 SB2659001 1 ����������� PLATE TUBE HOLDER
42 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
43 SB2742001 4 ������������ WIRE SADDLE LWS-3S
44 SB2660001 1 ������������ CR DRIVE UNIT ASSY
45 SB3117001 1 ����������� CR MOTOR GT3 SET
46 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
47 018400836 2 �������� BOLT SOCKET M4X8
48 SB2662001 1 ������������� CR FOLLOW UNIT ASSY
49 018402036 1 ��������� BOLT SOCKET M4X20
50 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
51 SB2664001 1 ���������� CARRIAGE BACK PLATE
52 018400836 4 �������� BOLT SOCKET M4X8
53 SA5520001 1 ������������ EDGE GUARD CE-012
54 SB2978001 3 �������������� EDGE GUARD CE012L47
55 SB2979001 1 ��������������� EDGE GUARD CE012L194
56 SB3096001 2 ��������������� EDGE GUARD CE012L347
57 SB3097001 1 ��������������� EDGE GUARD CE012L152
58 SB2665001 1 ����������� ENCODER STRIP
59 SB2059001 1 ���������� ENCODER PCB ASSY
60 SB2397001 1 ��������� HARNESS:ENCODER
61 SB2017001 1 �������� RESIN RIVET
62 S03607001 1 ���������� SPRING
63 SB2666001 1 �������� ENCODER COVER
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D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2646001 1 ������������ CARRIAGE GUIDE SHAFT
2 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
3 SB2653001 1 �������� HEAD HOLDER ASSY
4 018402033 4 ��������� BOLT SOCKET M4X20
5 026040173 4 ��������� WASHER PLAIN S 4
6 SA5451001 1 ������ ADJUSTING STUD
7 081001670 1 ������� O RING PW1
8 SB2655001 4 ������� HEAD SUPPORT PLATE
9 SB2656001 4 ���������� HEAD SUPPORT PLATE BACK
10 SA5516001 2 ������� SPRING PLATE
11 SA5454001 2 ����������� HEAD SPRING SPACER FRONT
12 SA5455001 8 ��������� HEAD HOLD SPRING FRONT
13 SA5456001 8 ��� WASHER
14 0A5300606 10 ����������� SCREW PAN (S/P WASHER) M3X6
15 SA5593001 2 ������� LINEAR BUSH 16
16 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
17 SB2724001 2 �������� ROLLER BEARING
18 SB0933001 2 �������� ROLLER SHAFT 6X20
19 026060136 2 ��������� WASHER PLAIN S 6
20 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
21 SB1172001 2 ����� SLIDER
22 SB2650001 2 �������� SLIDER SUPPORT
23 018400836 4 �������� BOLT SOCKET M4X8
24 SB2651001 2 ������� FELT SUPPORT
25 SB2652001 4 ���� FELT
26 SB3113001 4 ��������� FELT FASTENER
27 S46999001 2 �������� KNOB SCREW, M4B
28 SB2725001 1 �������� CARRIAGE BELT
29 SB2615001 1 ������ BELT HOLDER
30 018400836 2 �������� BOLT SOCKET M4X8
31 SB2657001 1 �������� PCB BRACKET
32 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
33 SA6155001 1 ��������� CLIP:CS-6U
34 SB2742001 5 ������������ WIRE SADDLE LWS-3S
35 SB2658001 1 ������� PCB PLATE
36 SB2726001 4 ������������ SPACER BSF-325E
37 028030246 4 �������� WASHER SPRING 2-3
38 SA6199001 2 ������������ EDGE GUARD CE-012
39 SA5520001 2 ������������ EDGE GUARD CE-012
40 SB3311001 4 ������������ SCREW PAN (S/P WASHER) M4X10
41 SB2659001 1 ����������� PLATE TUBE HOLDER
42 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
43 SB2742001 4 ������������ WIRE SADDLE LWS-3S
44 SB2660001 1 ������������ CR DRIVE UNIT ASSY
45 SB3117001 1 ����������� CR MOTOR GT3 SET
46 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
47 018400836 2 �������� BOLT SOCKET M4X8
48 SB2662001 1 ������������� CR FOLLOW UNIT ASSY
49 018402036 1 ��������� BOLT SOCKET M4X20
50 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
51 SB2664001 1 ���������� CARRIAGE BACK PLATE
52 018400836 4 �������� BOLT SOCKET M4X8
53 SA5520001 1 ������������ EDGE GUARD CE-012
54 SB2978001 3 �������������� EDGE GUARD CE012L47
55 SB2979001 1 ��������������� EDGE GUARD CE012L194
56 SB3096001 2 ��������������� EDGE GUARD CE012L347
57 SB3097001 1 ��������������� EDGE GUARD CE012L152
58 SB2665001 1 ����������� ENCODER STRIP
59 SB2059001 1 ���������� ENCODER PCB ASSY
60 SB2397001 1 ��������� HARNESS:ENCODER
61 SB2017001 1 �������� RESIN RIVET
62 S03607001 1 ���������� SPRING
63 SB2666001 1 �������� ENCODER COVER
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D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 SB3311001 4 ������������ SCREW PAN (S/P WASHER) M4X10
65 SA5520001 1 ������������ EDGE GUARD CE-012
66 SB3079001 1 ��������������� EDGE GUARD CE012L925
67 SB3017001 1 ��������� ENCODER COVER F
68 SA6199001 2 ������������ EDGE GUARD CE-012
69 S46999001 4 �������� KNOB SCREW, M4B
70 SB3077001 1 ������������ CARRIAGE PCB LOWER ASSY
71 SB2237001 1 ���������� CARRIAGE PCB ASSY
72 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
73 SB3076001 1 ������������ CARRIAGE PCB UPPER ASSY
74 SB3083001 2 ������� FIX TUBE
75 SB2944001 1 �������������� HEAD FFC SUPPORT INSIDE ASSY
76 SB2945001 1 �������������� HEAD FFC SUPPORT OUTSIDE ASSY
77 SB3248001 1 ������� FFC SLEEVE
78 SA6053001 7 ������������ CLAMP:FCR-30VO
79 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
80 149547000 3 ������ CORD HOLDER 4N
81 SB3311001 3 ������������ SCREW PAN (S/P WASHER) M4X10
82 SB2670001 1 ����������� SENSOR PLATE SUPPORT PLATE R
83 SA5933001 1 ���������� OIL FREE  BUSHING  6X5
84 XA0199001 1 ����������� RETAINING RING,CS8
85 018402033 1 ��������� BOLT SOCKET M4X20
86 021400203 1 ������� NUT, 2 M4
87 SB2674001 1 ����������� SENSORFLAP RELEASE PLATE
88 SA5484001 1 ���� COLLAR 3
89 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
90 SB2675001 1 ������� SPRING PLATE
91 047301242 1 ���������� PIN SPRING ROLL AW3
92 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
93 SB2853001 1 ������������� GT3 SOLENOID JAM ASSY
94 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
95 018400836 2 �������� BOLT SOCKET M4X8
96 SA5953001 1 ���������� SPRING EXTENSION 4.9X20
97 SB2671001 1 ����������� SENSOR PLATE SUPPORT PLATE L
98 018400836 2 �������� BOLT SOCKET M4X8
99 SA5933001 1 ���������� OIL FREE  BUSHING  6X5
100 XA0199001 1 ����������� RETAINING RING,CS8
101 SB2672001 1 �������� SENSOR FLAP SHAFT
102 048050342 1 ����� RETAINING RING E5
103 SA5481001 1 ������ SENSOR FLAP
104 0A5300606 3 ����������� SCREW PAN (S/P WASHER) M3X6
105 SB2673001 1 �������� SENSOR FLAP DOG
106 0A5300606 1 ����������� SCREW PAN (S/P WASHER) M3X6
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D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 SB3311001 4 ������������ SCREW PAN (S/P WASHER) M4X10
65 SA5520001 1 ������������ EDGE GUARD CE-012
66 SB3079001 1 ��������������� EDGE GUARD CE012L925
67 SB3017001 1 ��������� ENCODER COVER F
68 SA6199001 2 ������������ EDGE GUARD CE-012
69 S46999001 4 �������� KNOB SCREW, M4B
70 SB3077001 1 ������������ CARRIAGE PCB LOWER ASSY
71 SB2237001 1 ���������� CARRIAGE PCB ASSY
72 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
73 SB3076001 1 ������������ CARRIAGE PCB UPPER ASSY
74 SB3083001 2 ������� FIX TUBE
75 SB2944001 1 �������������� HEAD FFC SUPPORT INSIDE ASSY
76 SB2945001 1 �������������� HEAD FFC SUPPORT OUTSIDE ASSY
77 SB3248001 1 ������� FFC SLEEVE
78 SA6053001 7 ������������ CLAMP:FCR-30VO
79 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
80 149547000 3 ������ CORD HOLDER 4N
81 SB3311001 3 ������������ SCREW PAN (S/P WASHER) M4X10
82 SB2670001 1 ����������� SENSOR PLATE SUPPORT PLATE R
83 SA5933001 1 ���������� OIL FREE  BUSHING  6X5
84 XA0199001 1 ����������� RETAINING RING,CS8
85 018402033 1 ��������� BOLT SOCKET M4X20
86 021400203 1 ������� NUT, 2 M4
87 SB2674001 1 ����������� SENSORFLAP RELEASE PLATE
88 SA5484001 1 ���� COLLAR 3
89 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
90 SB2675001 1 ������� SPRING PLATE
91 047301242 1 ���������� PIN SPRING ROLL AW3
92 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
93 SB2853001 1 ������������� GT3 SOLENOID JAM ASSY
94 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
95 018400836 2 �������� BOLT SOCKET M4X8
96 SA5953001 1 ���������� SPRING EXTENSION 4.9X20
97 SB2671001 1 ����������� SENSOR PLATE SUPPORT PLATE L
98 018400836 2 �������� BOLT SOCKET M4X8
99 SA5933001 1 ���������� OIL FREE  BUSHING  6X5
100 XA0199001 1 ����������� RETAINING RING,CS8
101 SB2672001 1 �������� SENSOR FLAP SHAFT
102 048050342 1 ����� RETAINING RING E5
103 SA5481001 1 ������ SENSOR FLAP
104 0A5300606 3 ����������� SCREW PAN (S/P WASHER) M3X6
105 SB2673001 1 �������� SENSOR FLAP DOG
106 0A5300606 1 ����������� SCREW PAN (S/P WASHER) M3X6
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E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2580001 1 ����������� MAINTENANCE UNIT

* REF. NO.1�����������E1�E2������������������
* REF. NO.1 is assembled parts, including all the parts of Maintenance Mechanism (E1 and E2).

2 S50423000 3 ����������� BUSHING, TB-1926
3 S43274000 1 ����������� BUSH, TB-2938
4 SB2538001 2 ��������� CL GUIDE BUSHING
5 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
6 SB2539001 4 �������� CL GUIDE COLLAR
7 SB2540001 4 ������ COLLAR6X5
8 026060250 4 ��������� WASHER PLAIN M 6
9 0A5401006 4 ������������ SCREW PAN (S/P WASHER) M4X10
10 SB2541001 1 ������� CL DRIVE PLATE
11 SB2542001 2 ��������� CL DRIVE SHAFT
12 0A5302006 1 ������������ SCREW PAN (S/P WASHER) M3X20
13 048040346 2 ����� RETAINING RING E4
14 SA5933001 4 ���������� OIL FREE  BUSHING  6X5
15 XA0199001 4 ����������� RETAINING RING,CS8
16 026060250 2 ��������� WASHER PLAIN M 6
17 SB2543001 1 �������� CL CAM FOLLOWER
18 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
19 XA0199001 2 ����������� RETAINING RING,CS8
20 048040346 2 ����� RETAINING RING E4
21 SB2544001 1 ���� CL DRIVE CAM
22 026060250 1 ��������� WASHER PLAIN M 6
23 048040346 1 ����� RETAINING RING E4
24 SB2545001 1 ������� CL GUIDE LOWER
25 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
26 SB2889001 2 �������� CAP LIFTER FRAME
27 SB3006001 1 �������� CAP FELT
28 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
29 SB2546001 8 ������ CAP RUBBER
30 SA4463001 8 �������� CAP SPACER
31 SB2547001 8 �������� CAP RUBBER HOLDER
32 SA5943001 16 �������� SPRING COMPRESSION 8X15
33 SB2548001 8 �������� CAPPING TUBE
34 SB2549001 2 ����� INK TRAY
35 SB2745001 4 ��������� SPACER M3-30
36 0A5300806 8 ����������� SCREW PAN (S/P WASHER) M3X8
37 SB2550001 1 ��������� WASTE INK TUBE 1
38 X53169050 1 ������� BAND
39 SB2402001 1 ����������� MOTOR:STA-42D2
40 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
41 SB2372001 1 ����������� HARNESS:MNT MOTOR C
42 SB2576001 1 ���������� CAP SENSOR HOLDER
43 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
44 0A5400806 1 ����������� SCREW PAN (S/P WASHER) M4X8
45 SB3059001 1 ��������������� EDGE GUARD:CE-016-L40
46 S10243000 1 ������������� CORD HOLDER:NK-3N
47 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
48 SB2578001 1 ���������� CLEANER SENSOR HOLDER
49 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X6
50 SB3350001 1 ����������� CLEANER SENSOR HOLDER B
51 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X6
52 S10243000 1 ������������� CORD HOLDER:NK-3N
53 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
54 S10243000 1 ������������� CORD HOLDER:NK-3N
55 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
56 SB2461001 2 �������������� CASSET SW HARNESS ASSY
57 SB3003001 2 ������������ W CLEANER SENSOR HOLDER
58 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
59 SB3056001 4 ���� WC SPRING

GT-3 Series-264
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E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2580001 1 ����������� MAINTENANCE UNIT

* REF. NO.1�����������E1�E2������������������
* REF. NO.1 is assembled parts, including all the parts of Maintenance Mechanism (E1 and E2).

2 S50423000 3 ����������� BUSHING, TB-1926
3 S43274000 1 ����������� BUSH, TB-2938
4 SB2538001 2 ��������� CL GUIDE BUSHING
5 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
6 SB2539001 4 �������� CL GUIDE COLLAR
7 SB2540001 4 ������ COLLAR6X5
8 026060250 4 ��������� WASHER PLAIN M 6
9 0A5401006 4 ������������ SCREW PAN (S/P WASHER) M4X10
10 SB2541001 1 ������� CL DRIVE PLATE
11 SB2542001 2 ��������� CL DRIVE SHAFT
12 0A5302006 1 ������������ SCREW PAN (S/P WASHER) M3X20
13 048040346 2 ����� RETAINING RING E4
14 SA5933001 4 ���������� OIL FREE  BUSHING  6X5
15 XA0199001 4 ����������� RETAINING RING,CS8
16 026060250 2 ��������� WASHER PLAIN M 6
17 SB2543001 1 �������� CL CAM FOLLOWER
18 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
19 XA0199001 2 ����������� RETAINING RING,CS8
20 048040346 2 ����� RETAINING RING E4
21 SB2544001 1 ���� CL DRIVE CAM
22 026060250 1 ��������� WASHER PLAIN M 6
23 048040346 1 ����� RETAINING RING E4
24 SB2545001 1 ������� CL GUIDE LOWER
25 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
26 SB2889001 2 �������� CAP LIFTER FRAME
27 SB3006001 1 �������� CAP FELT
28 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
29 SB2546001 8 ������ CAP RUBBER
30 SA4463001 8 �������� CAP SPACER
31 SB2547001 8 �������� CAP RUBBER HOLDER
32 SA5943001 16 �������� SPRING COMPRESSION 8X15
33 SB2548001 8 �������� CAPPING TUBE
34 SB2549001 2 ����� INK TRAY
35 SB2745001 4 ��������� SPACER M3-30
36 0A5300806 8 ����������� SCREW PAN (S/P WASHER) M3X8
37 SB2550001 1 ��������� WASTE INK TUBE 1
38 X53169050 1 ������� BAND
39 SB2402001 1 ����������� MOTOR:STA-42D2
40 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
41 SB2372001 1 ����������� HARNESS:MNT MOTOR C
42 SB2576001 1 ���������� CAP SENSOR HOLDER
43 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
44 0A5400806 1 ����������� SCREW PAN (S/P WASHER) M4X8
45 SB3059001 1 ��������������� EDGE GUARD:CE-016-L40
46 S10243000 1 ������������� CORD HOLDER:NK-3N
47 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
48 SB2578001 1 ���������� CLEANER SENSOR HOLDER
49 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X6
50 SB3350001 1 ����������� CLEANER SENSOR HOLDER B
51 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X6
52 S10243000 1 ������������� CORD HOLDER:NK-3N
53 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
54 S10243000 1 ������������� CORD HOLDER:NK-3N
55 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
56 SB2461001 2 �������������� CASSET SW HARNESS ASSY
57 SB3003001 2 ������������ W CLEANER SENSOR HOLDER
58 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
59 SB3056001 4 ���� WC SPRING

GT-3 Series-264
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E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

60 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
61 SB2374001 1 ���������� HARNESS:MNT SENSOR
62 SB2584001 2 �������� SOLENOID BASE BRACKET
63 SB2375001 1 ������������ HARNESS:MNT SOLE
64 SB2843001 1 ����������� GT3 SOLENOID K ASSY
65 SB2845001 1 ����������� GT3 SOLENOID M ASSY
66 SB2844001 1 ����������� GT3 SOLENOID C ASSY
67 SB2846001 1 ����������� GT3 SOLENOID Y ASSY
68 SB2847001 1 ������������ GT3 SOLENOID W1 ASSY
69 SB2848001 1 ������������ GT3 SOLENOID W2 ASSY
70 SB2849001 1 ������������ GT3 SOLENOID W3 ASSY
71 SB2850001 1 ������������ GT3 SOLENOID W4 ASSY
72 0A5300806 16 ����������� SCREW PAN (S/P WASHER) M3X8
73 SA6155001 2 ��������� CLIP:CS-6U
74 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
75 047301242 8 ���������� PIN SPRING ROLL AW3
76 SA5988101 8 ��������� PLUNGER STOP
77 SA5989101 8 �������� PLUNGER HEAD
78 SA5990001 8 ��������� SPRING COMPRESSION 14X30
79 SA5959001 8 ������� RETANING RING CSTW-10
80 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
81 SB2586001 7 �������� JOINT TUBE
82 SB3330001 7 ��������������� TUBE JOINT VFY306
83 SB3331001 1 ��������������� TUBE JOINT VFT306
84 SB2587001 1 ��������� SOLENOID BASE BRACKET2
85 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
86 SB2851001 1 �������������� GT3 SOLENOID VENT ASSY
87 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
88 047301242 1 ���������� PIN SPRING ROLL AW3
89 SA5988101 1 ��������� PLUNGER STOP
90 SA5989101 1 �������� PLUNGER HEAD
91 SA5990001 1 ��������� SPRING COMPRESSION 14X30
92 SA5959001 1 ������� RETANING RING CSTW-10
93 SB2929001 1 ������������� MAINTENANCE MIDDLE TUBE 2
94 SB2585001 1 ���� T PLUG
95 150357001 2 ��������� CORD CLAMP 13-L
96 S42446001 4 ������������ BOLT SOCKET (S/P WASHER)M6X14

GT-3 Series-264
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E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

60 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
61 SB2374001 1 ���������� HARNESS:MNT SENSOR
62 SB2584001 2 �������� SOLENOID BASE BRACKET
63 SB2375001 1 ������������ HARNESS:MNT SOLE
64 SB2843001 1 ����������� GT3 SOLENOID K ASSY
65 SB2845001 1 ����������� GT3 SOLENOID M ASSY
66 SB2844001 1 ����������� GT3 SOLENOID C ASSY
67 SB2846001 1 ����������� GT3 SOLENOID Y ASSY
68 SB2847001 1 ������������ GT3 SOLENOID W1 ASSY
69 SB2848001 1 ������������ GT3 SOLENOID W2 ASSY
70 SB2849001 1 ������������ GT3 SOLENOID W3 ASSY
71 SB2850001 1 ������������ GT3 SOLENOID W4 ASSY
72 0A5300806 16 ����������� SCREW PAN (S/P WASHER) M3X8
73 SA6155001 2 ��������� CLIP:CS-6U
74 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
75 047301242 8 ���������� PIN SPRING ROLL AW3
76 SA5988101 8 ��������� PLUNGER STOP
77 SA5989101 8 �������� PLUNGER HEAD
78 SA5990001 8 ��������� SPRING COMPRESSION 14X30
79 SA5959001 8 ������� RETANING RING CSTW-10
80 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
81 SB2586001 7 �������� JOINT TUBE
82 SB3330001 7 ��������������� TUBE JOINT VFY306
83 SB3331001 1 ��������������� TUBE JOINT VFT306
84 SB2587001 1 ��������� SOLENOID BASE BRACKET2
85 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
86 SB2851001 1 �������������� GT3 SOLENOID VENT ASSY
87 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
88 047301242 1 ���������� PIN SPRING ROLL AW3
89 SA5988101 1 ��������� PLUNGER STOP
90 SA5989101 1 �������� PLUNGER HEAD
91 SA5990001 1 ��������� SPRING COMPRESSION 14X30
92 SA5959001 1 ������� RETANING RING CSTW-10
93 SB2929001 1 ������������� MAINTENANCE MIDDLE TUBE 2
94 SB2585001 1 ���� T PLUG
95 150357001 2 ��������� CORD CLAMP 13-L
96 S42446001 4 ������������ BOLT SOCKET (S/P WASHER)M6X14

GT-3 Series-264
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E2. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2533001 2 ������� WIPER BASE
2 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
3 SB2551001 1 ���������� W DRIVE BASE F ASSY
4 SA5950001 2 ����������� OIL FREE  BUSHING 10X6
5 SB2722001 2 ������ BUSHING 10X6
6 SA5951001 4 ������� RETAINING RING CSTW-12
7 SB2554001 1 ������ W RACK GEAR
8 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
9 SB2555001 1 ���������� W DRIVE BASE B ASSY
10 SA5950001 2 ����������� OIL FREE  BUSHING 10X6
11 SB2722001 2 ������ BUSHING 10X6
12 SA5951001 4 ������� RETAINING RING CSTW-12
13 SB2554001 1 ������ W RACK GEAR
14 SB2559001 1 ���������� W RACK GEAR SPACER
15 047301242 2 ���������� PIN SPRING ROLL AW3
16 XC7204051 2 ������������ BOLT,SOCKET M4X14
17 SB3058001 1 ����� RUBBER SHEET
18 SB2560001 1 ������� W DRIVE PLATE B
19 SB2561001 1 ������� W DRIVE PLATE F
20 SA5933001 4 ���������� OIL FREE  BUSHING  6X5
21 XA0199001 2 ����������� RETAINING RING,CS8
22 SB2562001 2 ��������� WL THRUST SHAFT
23 SA5963001 2 �������� SPRING COMPRESSION 8X23
24 026060250 2 ��������� WASHER PLAIN M 6
25 048040346 4 ����� RETAINING RING E4
26 SB2565001 2 ���� WL POSITIONING CAM
27 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
28 SB2566001 1 ��������� WL CAM BRACKET L
29 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
30 SB3007001 1 �������� WL CAM SUPPORT
31 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
32 SB2567001 1 ���������� WL CAM BRACKET R
33 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
34 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
35 SB2568001 1 ��������� W MOTOR BASE LOWER
36 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
37 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
38 SB3266001 1 ������������� W MOTOR BASE UNIT ASSY
39 SA5961101 1 ������� WIPER DRIVE IDLE GEAR
40 048030346 1 ����� RETAINING RING E3
41 SB2402001 1 ����������� MOTOR:STA-42D2
42 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
43 SB2373001 1 ����������� HARNESS:MNT MOTOR W
44 SB2573001 1 ������� GEAR STOPPER F
45 018300636 2 �������� BOLT SOCKET M3X6
46 026030136 2 ��������� WASHER PLAIN S 3
47 SB2574001 2 �������� W GUIDE SHAFT
48 048070346 4 ����� RETAINING RING E7
49 SB2577001 1 ������� W SENSOR HOLDER
50 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
51 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
52 SB1571001 1 ����������� MAINTENANCE PCB ASSY
53 S10243000 3 ������������� CORD HOLDER:NK-3N
54 0A5300806 3 ����������� SCREW PAN (S/P WASHER) M3X8
55 149547000 1 ������ CORD HOLDER 4N
56 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
57 146202000 2 �������� CORD HOLDER 6N
58 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
59 S43275000 1 ������������� CORD CLAMP LWS2NS
60 S43276000 1 ������������� CORD CLAMP LWS3NS
61 S00554000 4 ������� SUPPORT, 6NS
62 SB3263001 1 ����������� MNT PCB COVER ASSY
63 SB2579001 1 ����� SUCTION PUMP ASSY

GT-3 Series-264
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E2. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2533001 2 ������� WIPER BASE
2 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
3 SB2551001 1 ���������� W DRIVE BASE F ASSY
4 SA5950001 2 ����������� OIL FREE  BUSHING 10X6
5 SB2722001 2 ������ BUSHING 10X6
6 SA5951001 4 ������� RETAINING RING CSTW-12
7 SB2554001 1 ������ W RACK GEAR
8 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
9 SB2555001 1 ���������� W DRIVE BASE B ASSY
10 SA5950001 2 ����������� OIL FREE  BUSHING 10X6
11 SB2722001 2 ������ BUSHING 10X6
12 SA5951001 4 ������� RETAINING RING CSTW-12
13 SB2554001 1 ������ W RACK GEAR
14 SB2559001 1 ���������� W RACK GEAR SPACER
15 047301242 2 ���������� PIN SPRING ROLL AW3
16 XC7204051 2 ������������ BOLT,SOCKET M4X14
17 SB3058001 1 ����� RUBBER SHEET
18 SB2560001 1 ������� W DRIVE PLATE B
19 SB2561001 1 ������� W DRIVE PLATE F
20 SA5933001 4 ���������� OIL FREE  BUSHING  6X5
21 XA0199001 2 ����������� RETAINING RING,CS8
22 SB2562001 2 ��������� WL THRUST SHAFT
23 SA5963001 2 �������� SPRING COMPRESSION 8X23
24 026060250 2 ��������� WASHER PLAIN M 6
25 048040346 4 ����� RETAINING RING E4
26 SB2565001 2 ���� WL POSITIONING CAM
27 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
28 SB2566001 1 ��������� WL CAM BRACKET L
29 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
30 SB3007001 1 �������� WL CAM SUPPORT
31 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
32 SB2567001 1 ���������� WL CAM BRACKET R
33 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
34 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
35 SB2568001 1 ��������� W MOTOR BASE LOWER
36 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
37 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
38 SB3266001 1 ������������� W MOTOR BASE UNIT ASSY
39 SA5961101 1 ������� WIPER DRIVE IDLE GEAR
40 048030346 1 ����� RETAINING RING E3
41 SB2402001 1 ����������� MOTOR:STA-42D2
42 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
43 SB2373001 1 ����������� HARNESS:MNT MOTOR W
44 SB2573001 1 ������� GEAR STOPPER F
45 018300636 2 �������� BOLT SOCKET M3X6
46 026030136 2 ��������� WASHER PLAIN S 3
47 SB2574001 2 �������� W GUIDE SHAFT
48 048070346 4 ����� RETAINING RING E7
49 SB2577001 1 ������� W SENSOR HOLDER
50 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
51 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
52 SB1571001 1 ����������� MAINTENANCE PCB ASSY
53 S10243000 3 ������������� CORD HOLDER:NK-3N
54 0A5300806 3 ����������� SCREW PAN (S/P WASHER) M3X8
55 149547000 1 ������ CORD HOLDER 4N
56 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
57 146202000 2 �������� CORD HOLDER 6N
58 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
59 S43275000 1 ������������� CORD CLAMP LWS2NS
60 S43276000 1 ������������� CORD CLAMP LWS3NS
61 S00554000 4 ������� SUPPORT, 6NS
62 SB3263001 1 ����������� MNT PCB COVER ASSY
63 SB2579001 1 ����� SUCTION PUMP ASSY

GT-3 Series-264
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E2. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
65 SA6001001 1 ������� PUMP TUBE
66 X53169050 1 ������� BAND
67 SB2402001 1 ����������� MOTOR:STA-42D2
68 SB2371001 1 ����������� HARNESS:MNT MOTOR P
69 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
70 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
71 SB2548001 1 �������� CAPPING TUBE
72 SA5904001 1 ���������� TUBE JOINT1
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E2. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
65 SA6001001 1 ������� PUMP TUBE
66 X53169050 1 ������� BAND
67 SB2402001 1 ����������� MOTOR:STA-42D2
68 SB2371001 1 ����������� HARNESS:MNT MOTOR P
69 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
70 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
71 SB2548001 1 �������� CAPPING TUBE
72 SA5904001 1 ���������� TUBE JOINT1

GT-3 Series-264
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F1. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2867001 5 ������������ CARTRIDGE HOLDER C ASSY
2 0A5300606 10 ����������� SCREW PAN (S/P WASHER) M3X6
3 SB2870001 3 ������������ CARTRIDGE HOLDER W ASSY
4 0A5300606 6 ����������� SCREW PAN (S/P WASHER) M3X6
5 SB2871001 16 ��������� SPRING PLATE 8X0.8
6 0A5300606 16 ����������� SCREW PAN (S/P WASHER) M3X6
7 SB2872001 8 ���������� SPRING PLATE 10X0.8
8 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
9 SB2350101 8 ����������� INK SENSOR PCB ASSY
10 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
11 SB2370001 8 ������ HARNESS:INK SENSOR
12 SB2368001 1 ������ HARNESS:INK MNT
13 SB2879001 1 �������������� INK SWITCH 1 BRACKET
14 SB2881001 8 ������������ SPRING COMPRESSION 4.1X15.9
15 SB2882001 8 �������������� INK SWITCH GUIDE BUSHING
16 SA5951001 8 ������� RETAINING RING CSTW-12
17 SB2883001 8 ��������� INK SWITCH DOG
18 SB2884001 8 ������������ INK SWITCH SPRING SUPPORT
19 SB2348101 1 ������������ INK SWITCH PCB ASSY
20 SB2925001 6 ��������� SPACER M3-11
21 028030246 6 �������� WASHER SPRING 2-3
22 026030236 6 ��������� WASHER PLAIN M 3
23 0A5300606 6 ����������� SCREW PAN (S/P WASHER) M3X6
24 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
25 SB2678001 8 ���� FELT
26 SB2876001 1 ����������� CARTRIDGE FRONT COVER
27 SB3311001 5 ������������ SCREW PAN (S/P WASHER) M4X10
28 SB2877001 1 ����� GUARD BAR
29 S46999001 1 �������� KNOB SCREW, M4B

<�������> <For GT-341>
30+ SB3119001 1 ����������� COLOR CHECK LABEL 341
31+ SB2926001 2 �������� FRONT COVER 341
32+ 085300816 4 ����������� TAPTITE BIND P M3X8

<�������> <For GT-361>
30+ SB3118001 1 ����������� COLOR CHECK LABEL 361
31+ SB2926001 1 �������� FRONT COVER 341
32+ 085300816 2 ����������� TAPTITE BIND P M3X8

<�������> <For GT-381>
30+ SB2687001 1 ����������� COLOR CHECK LABEL 381

<������������> <For GT-361, 381>
33 SB2702001 1 ���������� INK RETURN VALVE ASSY
34 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
35 SB2714001 1 ������������ SOLENOID INK RETURN ASSY
36 047301242 1 ���������� PIN SPRING ROLL AW3
37 SB2852001 1 ��������������� GT3 SOLENOID W_RET ASSY
38 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
39 S10243000 1 ������������� CORD HOLDER:NK-3N
40 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
41 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8

GT-3 Series-352
24

F1.                    / Ink supply mechanism

23

GT-3 Series-352

36
37

40

38

35

41

9

10

3

1

29

24

4
2

39

30+

27

28

26

32+
31+

24

24

24

13

15
18

16

14
17

23

11
22

21
20

19

12

25

34

33

7

8

6
5

6
5



24

F1. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2867001 5 ������������ CARTRIDGE HOLDER C ASSY
2 0A5300606 10 ����������� SCREW PAN (S/P WASHER) M3X6
3 SB2870001 3 ������������ CARTRIDGE HOLDER W ASSY
4 0A5300606 6 ����������� SCREW PAN (S/P WASHER) M3X6
5 SB2871001 16 ��������� SPRING PLATE 8X0.8
6 0A5300606 16 ����������� SCREW PAN (S/P WASHER) M3X6
7 SB2872001 8 ���������� SPRING PLATE 10X0.8
8 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
9 SB2350101 8 ����������� INK SENSOR PCB ASSY
10 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
11 SB2370001 8 ������ HARNESS:INK SENSOR
12 SB2368001 1 ������ HARNESS:INK MNT
13 SB2879001 1 �������������� INK SWITCH 1 BRACKET
14 SB2881001 8 ������������ SPRING COMPRESSION 4.1X15.9
15 SB2882001 8 �������������� INK SWITCH GUIDE BUSHING
16 SA5951001 8 ������� RETAINING RING CSTW-12
17 SB2883001 8 ��������� INK SWITCH DOG
18 SB2884001 8 ������������ INK SWITCH SPRING SUPPORT
19 SB2348101 1 ������������ INK SWITCH PCB ASSY
20 SB2925001 6 ��������� SPACER M3-11
21 028030246 6 �������� WASHER SPRING 2-3
22 026030236 6 ��������� WASHER PLAIN M 3
23 0A5300606 6 ����������� SCREW PAN (S/P WASHER) M3X6
24 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
25 SB2678001 8 ���� FELT
26 SB2876001 1 ����������� CARTRIDGE FRONT COVER
27 SB3311001 5 ������������ SCREW PAN (S/P WASHER) M4X10
28 SB2877001 1 ����� GUARD BAR
29 S46999001 1 �������� KNOB SCREW, M4B

<�������> <For GT-341>
30+ SB3119001 1 ����������� COLOR CHECK LABEL 341
31+ SB2926001 2 �������� FRONT COVER 341
32+ 085300816 4 ����������� TAPTITE BIND P M3X8

<�������> <For GT-361>
30+ SB3118001 1 ����������� COLOR CHECK LABEL 361
31+ SB2926001 1 �������� FRONT COVER 341
32+ 085300816 2 ����������� TAPTITE BIND P M3X8

<�������> <For GT-381>
30+ SB2687001 1 ����������� COLOR CHECK LABEL 381

<������������> <For GT-361, 381>
33 SB2702001 1 ���������� INK RETURN VALVE ASSY
34 SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
35 SB2714001 1 ������������ SOLENOID INK RETURN ASSY
36 047301242 1 ���������� PIN SPRING ROLL AW3
37 SB2852001 1 ��������������� GT3 SOLENOID W_RET ASSY
38 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
39 S10243000 1 ������������� CORD HOLDER:NK-3N
40 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
41 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8

GT-3 Series-352
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F2. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�������> <For GT-341>
1+ SB0238101 1 ���������� TUBE HOLDER FIX
2+ 0A5301006 2 ������������ SCREW PAN (S/P WASHER) M3X10
3+ S11817000 1 ���������� CLAMP, NK-18N
4+ SB3311001 1 ������������ SCREW PAN (S/P WASHER) M4X10
5+ SA5669001 4 ��������� MIDDLE TUBE
6+ SB0238101 1 ���������� TUBE HOLDER FIX
7+ 0A5301006 2 ������������ SCREW PAN (S/P WASHER) M3X10
8+ SB3745001 4 �������������� TUBE CLAMP D3 SUPPLY
9+ SB2680001 4 ��������� NEEDLE D3L52
10+ SB2924001 4 �������� NEEDLE FELT
11+ 026080136 4 ��������� WASHER PLAIN S 8
12+ SB0216001 4 ������ NUT 8

<�������> <For GT-361>
1+ SB0238101 2 ���������� TUBE HOLDER FIX
2+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25
3+ S11817000 2 ���������� CLAMP, NK-18N
4+ SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
5+ SA5669001 6 ��������� MIDDLE TUBE
6+ SB0238101 2 ���������� TUBE HOLDER FIX
7+ 0A5301006 4 ������������ SCREW PAN (S/P WASHER) M3X10
8+ SB3745001 6 �������������� TUBE CLAMP D3 SUPPLY
9+ SB2680001 6 ��������� NEEDLE D3L52
10+ SB2924001 6 �������� NEEDLE FELT
11+ 026080136 6 ��������� WASHER PLAIN S 8
12+ SB0216001 6 ������ NUT 8

<�������> <For GT-381>
1+ SB0238101 2 ���������� TUBE HOLDER FIX
2+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25
3+ S11817000 2 ���������� CLAMP, NK-18N
4+ SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
5+ SA5669001 8 ��������� MIDDLE TUBE
6+ SB0238101 2 ���������� TUBE HOLDER FIX
7+ 0A5301006 4 ������������ SCREW PAN (S/P WASHER) M3X10
8+ SB3745001 8 �������������� TUBE CLAMP D3 SUPPLY
9+ SB2680001 8 ��������� NEEDLE D3L52
10+ SB2924001 8 �������� NEEDLE FELT
11+ 026080136 8 ��������� WASHER PLAIN S 8
12+ SB0216001 8 ������ NUT 8

13 SB2679001 1 ���������� NEEDLE BRACKET
14 0A5300606 3 ����������� SCREW PAN (S/P WASHER) M3X6
15 S11817000 1 ���������� CLAMP, NK-18N
16 026040236 2 ��������� WASHER PLAIN M 4
17 SB3311001 1 ������������ SCREW PAN (S/P WASHER) M4X10
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F2. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�������> <For GT-341>
1+ SB0238101 1 ���������� TUBE HOLDER FIX
2+ 0A5301006 2 ������������ SCREW PAN (S/P WASHER) M3X10
3+ S11817000 1 ���������� CLAMP, NK-18N
4+ SB3311001 1 ������������ SCREW PAN (S/P WASHER) M4X10
5+ SA5669001 4 ��������� MIDDLE TUBE
6+ SB0238101 1 ���������� TUBE HOLDER FIX
7+ 0A5301006 2 ������������ SCREW PAN (S/P WASHER) M3X10
8+ SB3745001 4 �������������� TUBE CLAMP D3 SUPPLY
9+ SB2680001 4 ��������� NEEDLE D3L52
10+ SB2924001 4 �������� NEEDLE FELT
11+ 026080136 4 ��������� WASHER PLAIN S 8
12+ SB0216001 4 ������ NUT 8

<�������> <For GT-361>
1+ SB0238101 2 ���������� TUBE HOLDER FIX
2+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25
3+ S11817000 2 ���������� CLAMP, NK-18N
4+ SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
5+ SA5669001 6 ��������� MIDDLE TUBE
6+ SB0238101 2 ���������� TUBE HOLDER FIX
7+ 0A5301006 4 ������������ SCREW PAN (S/P WASHER) M3X10
8+ SB3745001 6 �������������� TUBE CLAMP D3 SUPPLY
9+ SB2680001 6 ��������� NEEDLE D3L52
10+ SB2924001 6 �������� NEEDLE FELT
11+ 026080136 6 ��������� WASHER PLAIN S 8
12+ SB0216001 6 ������ NUT 8

<�������> <For GT-381>
1+ SB0238101 2 ���������� TUBE HOLDER FIX
2+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25
3+ S11817000 2 ���������� CLAMP, NK-18N
4+ SB3311001 2 ������������ SCREW PAN (S/P WASHER) M4X10
5+ SA5669001 8 ��������� MIDDLE TUBE
6+ SB0238101 2 ���������� TUBE HOLDER FIX
7+ 0A5301006 4 ������������ SCREW PAN (S/P WASHER) M3X10
8+ SB3745001 8 �������������� TUBE CLAMP D3 SUPPLY
9+ SB2680001 8 ��������� NEEDLE D3L52
10+ SB2924001 8 �������� NEEDLE FELT
11+ 026080136 8 ��������� WASHER PLAIN S 8
12+ SB0216001 8 ������ NUT 8

13 SB2679001 1 ���������� NEEDLE BRACKET
14 0A5300606 3 ����������� SCREW PAN (S/P WASHER) M3X6
15 S11817000 1 ���������� CLAMP, NK-18N
16 026040236 2 ��������� WASHER PLAIN M 4
17 SB3311001 1 ������������ SCREW PAN (S/P WASHER) M4X10
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F2. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�������> <For GT-341>
18+ SB2689001 1 ��������� TUBE HOLDER INSIDE
19+ SB2690001 1 ��������� TUBE HOLDER OUTSIDE
20+ 085300816 1 ����������� TAPTITE BIND P M3X8
21+ SA5638101 4 ����������� ROUND TUBE HOLDER
22+ SA5669001 4 ��������� MIDDLE TUBE
23+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25
24+ SB2980001 4 �������� SPIRAL 258
25+ SA5669001 4 ��������� MIDDLE TUBE
26+ SB2689001 1 ��������� TUBE HOLDER INSIDE
27+ SB2690001 1 ��������� TUBE HOLDER OUTSIDE
28+ 085300816 1 ����������� TAPTITE BIND P M3X8
29+ SA5638101 4 ����������� ROUND TUBE HOLDER
30+ SA5669001 4 ��������� MIDDLE TUBE
31+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25

<�������> <For GT-361>
18+ SB2689001 2 ��������� TUBE HOLDER INSIDE
19+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
20+ 085300816 2 ����������� TAPTITE BIND P M3X8
21+ SA5638101 6 ����������� ROUND TUBE HOLDER
22+ SA5669001 6 ��������� MIDDLE TUBE
23+ 0A4304006 2 ������������ SCREW PAN (S/P WASHER) M3X40
24+ SB2980001 6 �������� SPIRAL 258
25+ SA5669001 6 ��������� MIDDLE TUBE
26+ SB2689001 2 ��������� TUBE HOLDER INSIDE
27+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
28+ 085300816 2 ����������� TAPTITE BIND P M3X8
29+ SA5638101 6 ����������� ROUND TUBE HOLDER
30+ SA5669001 6 ��������� MIDDLE TUBE
31+ 0A5302506 4 ������������ SCREW PAN (S/P WASHER) M3X25

<�������> <For GT-381>
18+ SB2689001 2 ��������� TUBE HOLDER INSIDE
19+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
20+ 085300816 2 ����������� TAPTITE BIND P M3X8
21+ SA5638101 8 ����������� ROUND TUBE HOLDER
22+ SA5669001 8 ��������� MIDDLE TUBE
23+ 0A4304006 2 ������������ SCREW PAN (S/P WASHER) M3X40
24+ SB2980001 8 �������� SPIRAL 258
25+ SA5669001 8 ��������� MIDDLE TUBE
26+ SB2689001 2 ��������� TUBE HOLDER INSIDE
27+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
28+ 085300816 2 ����������� TAPTITE BIND P M3X8
29+ SA5638101 8 ����������� ROUND TUBE HOLDER
30+ SA5669001 8 ��������� MIDDLE TUBE
31+ 0A5302506 4 ������������ SCREW PAN (S/P WASHER) M3X25

32 SB2688001 1 �������������� TUBE HOLDER SUPPORT SHAFT
33 S55479001 1 ����������� BOLT SOCKET (S/P WASHER) M4X8
34 SA3276001 1 ����� SPACER A
35 SB2691001 1 ���������� TUBE HOLDER SUPPORT
36 S55479001 1 ����������� BOLT SOCKET (S/P WASHER) M4X8
37 SB2692001 1 ������� HOLDER PLATE
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F2. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�������> <For GT-341>
18+ SB2689001 1 ��������� TUBE HOLDER INSIDE
19+ SB2690001 1 ��������� TUBE HOLDER OUTSIDE
20+ 085300816 1 ����������� TAPTITE BIND P M3X8
21+ SA5638101 4 ����������� ROUND TUBE HOLDER
22+ SA5669001 4 ��������� MIDDLE TUBE
23+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25
24+ SB2980001 4 �������� SPIRAL 258
25+ SA5669001 4 ��������� MIDDLE TUBE
26+ SB2689001 1 ��������� TUBE HOLDER INSIDE
27+ SB2690001 1 ��������� TUBE HOLDER OUTSIDE
28+ 085300816 1 ����������� TAPTITE BIND P M3X8
29+ SA5638101 4 ����������� ROUND TUBE HOLDER
30+ SA5669001 4 ��������� MIDDLE TUBE
31+ 0A5302506 2 ������������ SCREW PAN (S/P WASHER) M3X25

<�������> <For GT-361>
18+ SB2689001 2 ��������� TUBE HOLDER INSIDE
19+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
20+ 085300816 2 ����������� TAPTITE BIND P M3X8
21+ SA5638101 6 ����������� ROUND TUBE HOLDER
22+ SA5669001 6 ��������� MIDDLE TUBE
23+ 0A4304006 2 ������������ SCREW PAN (S/P WASHER) M3X40
24+ SB2980001 6 �������� SPIRAL 258
25+ SA5669001 6 ��������� MIDDLE TUBE
26+ SB2689001 2 ��������� TUBE HOLDER INSIDE
27+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
28+ 085300816 2 ����������� TAPTITE BIND P M3X8
29+ SA5638101 6 ����������� ROUND TUBE HOLDER
30+ SA5669001 6 ��������� MIDDLE TUBE
31+ 0A5302506 4 ������������ SCREW PAN (S/P WASHER) M3X25

<�������> <For GT-381>
18+ SB2689001 2 ��������� TUBE HOLDER INSIDE
19+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
20+ 085300816 2 ����������� TAPTITE BIND P M3X8
21+ SA5638101 8 ����������� ROUND TUBE HOLDER
22+ SA5669001 8 ��������� MIDDLE TUBE
23+ 0A4304006 2 ������������ SCREW PAN (S/P WASHER) M3X40
24+ SB2980001 8 �������� SPIRAL 258
25+ SA5669001 8 ��������� MIDDLE TUBE
26+ SB2689001 2 ��������� TUBE HOLDER INSIDE
27+ SB2690001 2 ��������� TUBE HOLDER OUTSIDE
28+ 085300816 2 ����������� TAPTITE BIND P M3X8
29+ SA5638101 8 ����������� ROUND TUBE HOLDER
30+ SA5669001 8 ��������� MIDDLE TUBE
31+ 0A5302506 4 ������������ SCREW PAN (S/P WASHER) M3X25

32 SB2688001 1 �������������� TUBE HOLDER SUPPORT SHAFT
33 S55479001 1 ����������� BOLT SOCKET (S/P WASHER) M4X8
34 SA3276001 1 ����� SPACER A
35 SB2691001 1 ���������� TUBE HOLDER SUPPORT
36 S55479001 1 ����������� BOLT SOCKET (S/P WASHER) M4X8
37 SB2692001 1 ������� HOLDER PLATE

GT-3 Series-352
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F2. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

38 SB2693001 1 ������� TUBE COVER
39 SB3311001 4 ������������ SCREW PAN (S/P WASHER) M4X10
40 SB3171001 4 ������������ TUBE D3XL1600
41 SB3184001 4 ������������ IH2D PRINT HEAD
42 SA5884001 4 ������� HIGH TEMP LABEL
43 SB2894001 4 �������������� JOINT VRFE6 SUPPLY
44 SB3174001 4 ��������������� TUBE D3XL131 SUPPLY
45 SA5668101 4 ��������� TUBE CONNECTOR A

<�������> <For GT-361>
46+ SB3171001 2 ������������ TUBE D3XL1600
47+ SB2880001 2 �������������� JOINT VRFT6 SUPPLY
48+ SB2697001 1 �������������� TUBE D3XL77 SUPPLY
49+ SB1515101 1 ��������� CARRIAGE FILTER
50+ SB3176001 1 �������������� TUBE D3XL32 SUPPLY
51+ SB3177001 1 �������������� TUBE D3XL67 SUPPLY
52+ SB3108001 1 ��������� CARRIAGE FILTER
53+ SB3178001 1 �������������� TUBE D3XL42 SUPPLY
54+ SA5668101 2 ��������� TUBE CONNECTOR A
55+ SB3100001 2 ��������������� TUBE D3XL200 SUPPLY
56+ SB3184001 2 ������������ IH2D PRINT HEAD
57+ SA5884001 2 ������� HIGH TEMP LABEL

<�������> <For GT-381>
46+ SB3171001 4 ������������ TUBE D3XL1600
47+ SB2880001 4 �������������� JOINT VRFT6 SUPPLY
48+ SB2697001 2 �������������� TUBE D3XL77 SUPPLY
49+ SB1515101 2 ��������� CARRIAGE FILTER
50+ SB3176001 2 �������������� TUBE D3XL32 SUPPLY
51+ SB3177001 2 �������������� TUBE D3XL67 SUPPLY
52+ SB3108001 2 ��������� CARRIAGE FILTER
53+ SB3178001 2 �������������� TUBE D3XL42 SUPPLY
54+ SA5668101 4 ��������� TUBE CONNECTOR A
55+ SB3100001 4 ��������������� TUBE D3XL200 SUPPLY
56+ SB3184001 4 ������������ IH2D PRINT HEAD
57+ SA5884001 4 ������� HIGH TEMP LABEL

GT-3 Series-352
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F2. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

38 SB2693001 1 ������� TUBE COVER
39 SB3311001 4 ������������ SCREW PAN (S/P WASHER) M4X10
40 SB3171001 4 ������������ TUBE D3XL1600
41 SB3184001 4 ������������ IH2D PRINT HEAD
42 SA5884001 4 ������� HIGH TEMP LABEL
43 SB2894001 4 �������������� JOINT VRFE6 SUPPLY
44 SB3174001 4 ��������������� TUBE D3XL131 SUPPLY
45 SA5668101 4 ��������� TUBE CONNECTOR A

<�������> <For GT-361>
46+ SB3171001 2 ������������ TUBE D3XL1600
47+ SB2880001 2 �������������� JOINT VRFT6 SUPPLY
48+ SB2697001 1 �������������� TUBE D3XL77 SUPPLY
49+ SB1515101 1 ��������� CARRIAGE FILTER
50+ SB3176001 1 �������������� TUBE D3XL32 SUPPLY
51+ SB3177001 1 �������������� TUBE D3XL67 SUPPLY
52+ SB3108001 1 ��������� CARRIAGE FILTER
53+ SB3178001 1 �������������� TUBE D3XL42 SUPPLY
54+ SA5668101 2 ��������� TUBE CONNECTOR A
55+ SB3100001 2 ��������������� TUBE D3XL200 SUPPLY
56+ SB3184001 2 ������������ IH2D PRINT HEAD
57+ SA5884001 2 ������� HIGH TEMP LABEL

<�������> <For GT-381>
46+ SB3171001 4 ������������ TUBE D3XL1600
47+ SB2880001 4 �������������� JOINT VRFT6 SUPPLY
48+ SB2697001 2 �������������� TUBE D3XL77 SUPPLY
49+ SB1515101 2 ��������� CARRIAGE FILTER
50+ SB3176001 2 �������������� TUBE D3XL32 SUPPLY
51+ SB3177001 2 �������������� TUBE D3XL67 SUPPLY
52+ SB3108001 2 ��������� CARRIAGE FILTER
53+ SB3178001 2 �������������� TUBE D3XL42 SUPPLY
54+ SA5668101 4 ��������� TUBE CONNECTOR A
55+ SB3100001 4 ��������������� TUBE D3XL200 SUPPLY
56+ SB3184001 4 ������������ IH2D PRINT HEAD
57+ SA5884001 4 ������� HIGH TEMP LABEL

GT-3 Series-352
30



31

G. ���� / Waste ink mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2516001 1 �������� FLASH PLATE
2 SB3004001 1 ����������� FLASHING PLATE SPONGE
3 SB3005001 1 ������������ FLASHING PLATE FELT
4 SB0269001 1 �������� WASTE INK TUBE
5 S04159000 1 ������ BAND 1M
6 SB2582001 1 ����� BOTTLE ASSY
7 SA6318401 1 ����������� WASTE INK CAUTION LABEL
8 SB3039001 1 �������� DC FAN MOTOR
9 SB3020001 1 ������ FAN GUARD
10 0A4404006 4 ������������ SCREW PAN (S/P WASHER) M4X40
11 SB3018001 1 ���� FILTER
12 SB3021001 1 ������� FILTER COVER

GT-3 Series-354
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G. ���� / Waste ink mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2516001 1 �������� FLASH PLATE
2 SB3004001 1 ����������� FLASHING PLATE SPONGE
3 SB3005001 1 ������������ FLASHING PLATE FELT
4 SB0269001 1 �������� WASTE INK TUBE
5 S04159000 1 ������ BAND 1M
6 SB2582001 1 ����� BOTTLE ASSY
7 SA6318401 1 ����������� WASTE INK CAUTION LABEL
8 SB3039001 1 �������� DC FAN MOTOR
9 SB3020001 1 ������ FAN GUARD
10 0A4404006 4 ������������ SCREW PAN (S/P WASHER) M4X40
11 SB3018001 1 ���� FILTER
12 SB3021001 1 ������� FILTER COVER

GT-3 Series-354
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H. ������������ / Control box
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB3163001 1 ������������ MAIN PCB SUPPLY ASSY
2 SB2449001 1 ����������� POWER LFA100F
3 SB2983001 1 ������������� SURGE ABSORBER PCB ASSY
4 SB2399001 1 �������� SPEAKER UNIT
5 SB2448001 1 �������������� EMC FILTER:ZCB2206-11S
6 SB2367001 1 ������������� HARNESS:MAIN USB
7 SB2379001 1 ��������� HARNESS:CARRIAGE
8 SB3016001 1 ������� HARNESS:FAN
9 SB2380001 1 ����������� HARNESS:MAINTENANCE COM
10 SB2384001 1 ���������� HARNESS:AC POWER
11 SB2381001 1 ����� GROUND WIRE
12 SB2385001 1 ���������� HARNESS:DC POWER
13 SB2386001 1 ������������ FFC:CARRIAGE POWER
14 SB2387001 1 ������������ FFC:CARRIAGE SIGNAL
15 SB2388001 1 ������������ HARNESS:PLATEN ORIGIN
16 SB2394001 1 ����������� HARNESS:PANEL COM
17 S52163000 1 �������� CORE, NF-130
18 SB2445001 1 ������������� AC INLET HARNESS ASSY
19 SB2453001 1 ������������� COVER SWITCH HARNESS ASSY
20 SB3275001 2 �������� GLASS FUSE 10A-50T100H
21 SB3277001 1 ��������� GLASS FUSE 2.5A-50T025H
22 SB3296001 1 �������������� PRIMARY FUSE HOLDER ASSY
23 SB3297001 1 �������������� SECONDARY FUSE HOLDER ASSY
24 S37060001 1 ������ LABEL, GROUNDING
25 S37059001 1 ����� LABEL, PE

GT-3 Series-502
3433
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H. ������������ / Control box
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB3163001 1 ������������ MAIN PCB SUPPLY ASSY
2 SB2449001 1 ����������� POWER LFA100F
3 SB2983001 1 ������������� SURGE ABSORBER PCB ASSY
4 SB2399001 1 �������� SPEAKER UNIT
5 SB2448001 1 �������������� EMC FILTER:ZCB2206-11S
6 SB2367001 1 ������������� HARNESS:MAIN USB
7 SB2379001 1 ��������� HARNESS:CARRIAGE
8 SB3016001 1 ������� HARNESS:FAN
9 SB2380001 1 ����������� HARNESS:MAINTENANCE COM
10 SB2384001 1 ���������� HARNESS:AC POWER
11 SB2381001 1 ����� GROUND WIRE
12 SB2385001 1 ���������� HARNESS:DC POWER
13 SB2386001 1 ������������ FFC:CARRIAGE POWER
14 SB2387001 1 ������������ FFC:CARRIAGE SIGNAL
15 SB2388001 1 ������������ HARNESS:PLATEN ORIGIN
16 SB2394001 1 ����������� HARNESS:PANEL COM
17 S52163000 1 �������� CORE, NF-130
18 SB2445001 1 ������������� AC INLET HARNESS ASSY
19 SB2453001 1 ������������� COVER SWITCH HARNESS ASSY
20 SB3275001 2 �������� GLASS FUSE 10A-50T100H
21 SB3277001 1 ��������� GLASS FUSE 2.5A-50T025H
22 SB3296001 1 �������������� PRIMARY FUSE HOLDER ASSY
23 SB3297001 1 �������������� SECONDARY FUSE HOLDER ASSY
24 S37060001 1 ������ LABEL, GROUNDING
25 S37059001 1 ����� LABEL, PE

GT-3 Series-502
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J. ������� / Operation panel
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2484001 1 ��������� PANEL UNIT ASSY
2 SB2485001 1 �������� PANEL UPPER COVER
3 SB2751001 1 ������ PANEL SHEET
4 SB2862001 1 ��������� LCD PANEL SHEET
5 A62027001 1 ��������������� LCD:TSE2G0230-E
6 LG6550001 1 ����������� BACK LIGHT MODULE ALFB
7 SB2452001 1 ������������ AC SWITCH HARNESS ASSY
8 SB2487001 1 ���������� PANEL FRONT COVER
9 SB2400001 1 �������� SWITCH:HW1L-M410Q4G
10 SB2152001 1 �������� PANEL PCB ASSY
11 SB2362001 1 ����������� USB HOST PCB ASSY
12 SB2395001 1 ������������ HARNESS:PRINT SWITCH

GT-3 Series-530
3635
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J. ������� / Operation panel
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB2484001 1 ��������� PANEL UNIT ASSY
2 SB2485001 1 �������� PANEL UPPER COVER
3 SB2751001 1 ������ PANEL SHEET
4 SB2862001 1 ��������� LCD PANEL SHEET
5 A62027001 1 ��������������� LCD:TSE2G0230-E
6 LG6550001 1 ����������� BACK LIGHT MODULE ALFB
7 SB2452001 1 ������������ AC SWITCH HARNESS ASSY
8 SB2487001 1 ���������� PANEL FRONT COVER
9 SB2400001 1 �������� SWITCH:HW1L-M410Q4G
10 SB2152001 1 �������� PANEL PCB ASSY
11 SB2362001 1 ����������� USB HOST PCB ASSY
12 SB2395001 1 ������������ HARNESS:PRINT SWITCH

GT-3 Series-530
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Z. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�������> <For GT-341>
1+ SB3094001 4 ������� CAP COVER

<�������> <For GT-361>
1+ SB3094001 2 ������� CAP COVER

<�������> <For GT-341>
2+ SB3082001 1 ������������ NOZZLE CLEANING KIT
3+ SA6248401 1 ��������� WASH LIQUID ASSY
4+ SA5783301 1 �������� CAUTION LABEL
5+ SA6322501 1 ���������� WASH LIQUID LABEL

<������������> <For GT-361, 381>
2+ SB3082001 2 ������������ NOZZLE CLEANING KIT
3+ SA6248401 2 ��������� WASH LIQUID ASSY
4+ SA5783301 2 �������� CAUTION LABEL
5+ SA6322501 2 ���������� WASH LIQUID LABEL

6 SB2508001 4 ����������� FILTER CARTRIDGE

<�������> <For GT-361>
7+ SB2512001 2 ������������ FILTER CARTRIDGE W

<�������> <For GT-381>
7+ SB2512001 4 ������������ FILTER CARTRIDGE W

<������������> <For GT-361, 381>
8 SB3264001 1 ������������� MAINTENANCE CARTRIDGE W
9 SB0539001 1 ���������� BOTTLE WASH ASSY
10 SB3143001 1 ��������� ENCODER CLEANER

<���> <For USA and Canada>
11 SA6452101 1 ����������� AC CODE UL/CSA

<���> <For Europe only>
12 SA9222001 1 �������� AC CODE EUR

<���> <For Australia and New Zealand>
13 SA8838001 1 ������� AC CODE AU

<���> <For Japan only>
14 SB0001001 1 ��������������� AC CODE UL/CSA/PSE
15 SA9223001 1 ��������� AC PLUG ADAPTER

16 XA0199001 12 ����������� RETAINING RING,CS8

GT-3 Series-910
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Z. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�������> <For GT-341>
1+ SB3094001 4 ������� CAP COVER

<�������> <For GT-361>
1+ SB3094001 2 ������� CAP COVER

<�������> <For GT-341>
2+ SB3082001 1 ������������ NOZZLE CLEANING KIT
3+ SA6248401 1 ��������� WASH LIQUID ASSY
4+ SA5783301 1 �������� CAUTION LABEL
5+ SA6322501 1 ���������� WASH LIQUID LABEL

<������������> <For GT-361, 381>
2+ SB3082001 2 ������������ NOZZLE CLEANING KIT
3+ SA6248401 2 ��������� WASH LIQUID ASSY
4+ SA5783301 2 �������� CAUTION LABEL
5+ SA6322501 2 ���������� WASH LIQUID LABEL

6 SB2508001 4 ����������� FILTER CARTRIDGE

<�������> <For GT-361>
7+ SB2512001 2 ������������ FILTER CARTRIDGE W

<�������> <For GT-381>
7+ SB2512001 4 ������������ FILTER CARTRIDGE W

<������������> <For GT-361, 381>
8 SB3264001 1 ������������� MAINTENANCE CARTRIDGE W
9 SB0539001 1 ���������� BOTTLE WASH ASSY
10 SB3143001 1 ��������� ENCODER CLEANER

<���> <For USA and Canada>
11 SA6452101 1 ����������� AC CODE UL/CSA

<���> <For Europe only>
12 SA9222001 1 �������� AC CODE EUR

<���> <For Australia and New Zealand>
13 SA8838001 1 ������� AC CODE AU

<���> <For Japan only>
14 SB0001001 1 ��������������� AC CODE UL/CSA/PSE
15 SA9223001 1 ��������� AC PLUG ADAPTER

16 XA0199001 12 ����������� RETAINING RING,CS8

GT-3 Series-910
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GT-3 Series-Wa1

Wa1.                    / Warning labels 

        / Name of parts                   / Warning labels Size(mm) Code

Label, elec. shock 6 lang
50 X 118

 Label rotation 34 X 85
34 X 85

Label platen injury

Label installation

92 X 182

195 X 300

Hazardous voltage
will cause injury.
Turn off main switch
and wait 5 minutes
before opening this
cover.

J04115-001

SB3062-001

SB2957-001

SB2959-001
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GT-3 Series-Wa2

Wa2.                    / Warning labels 

        / Name of parts                   / Warning labels Size(mm) Code

Cartridge label K38

(380cc)

                                 K38

(380cc)

146 X 158

Cartridge label M18

(180cc)

                                 M18

(180cc)

Cartridge label M38

(380cc)

                                 M38

(380cc)

Cartridge label C18

(180cc)

                                 C18

(180cc)

Cartridge label C38

(380cc)

                                 C38

(380cc)

Cartridge label Y18

(180cc)

                                 Y18

(180cc)

Cartridge label Y38

(380cc)

                                 Y38

(380cc)

Cartridge label W38

(380cc)

                                 W38

(380cc)

Cartridge label K18

(180cc)

                                 K18

(180cc)
SB2762-101

SB2797-101

SB2773-101

SB2805-101

SB2780-101

SB2781-101

SB2787-101

SB2817-101

SB2824-101
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GT-3 Series-Wa3

Wa3.                    / Warning labels 

        / Name of parts                   / Warning labels Size(mm) Code

127.5 X 130

20 X 10

10 X 60

80 X 55

High temp label

Caution label

Wash liquid label

Waste ink caution label
SA6318-401

SA5884-001

SA5783-301

SA6322-501
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GT-3 Series-Wa4

Wa4.                    / Warning labels 

        / Name of parts                   / Warning labels Size(mm) Code

    12

L

L=25

L=50

L

7.5 X 12.5
Label, PE

PE

Label, grounding

Injury mark

Injury mark

18 X 140
Grease label 18 X 140

SA9957-002

SA9957-004

S37060-001

S37059-001

SB1653-001
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Co1. ����������� / Consumables & Option parts
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�����> <180CC>
1+ GC-30K18 1 ������������� BLACK INK CARTRIDGE
2+ GC-30M18 1 ������������� MAGENTA INK CARTRIDGE
3+ GC-30C18 1 ������������ CYAN INK CARTRIDGE
4+ GC-30Y18 1 ������������� YELLOW INK CARTRIDGE

<�����> <380CC>
1+ GC-30K38 1 ������������� BLACK INK CARTRIDGE
2+ GC-30M38 1 ������������� MAGENTA INK CARTRIDGE
3+ GC-30C38 1 ������������ CYAN INK CARTRIDGE
4+ GC-30Y38 1 ������������� YELLOW INK CARTRIDGE

<������������> <For GT-361, 381>
<�����> <380CC>

5 GC-30W38 1 ������������������ WHITE  INK CARTRIDGE (2 pcs)

6 GC-51P2L 1 ����������� PRETREATMENT (20 kg)
7 SB1290301 1 �������� PRETREATMENT ROLLER

8 GC-50S5K 1 ��������� MAINTENANCE SOLUTION (5 kg)
9 SB3265001 1 ������������� MAINTENANCE CARTRIDGE C
10 SB0539001 1 ���������� BOTTLE WASH ASSY

<������������> <For GT-361, 381>
11 SB3264001 1 ������������� MAINTENANCE CARTRIDGE W
12 SB0539001 1 ���������� BOTTLE WASH ASSY

13 SB2508001 4 ����������� FILTER CARTRIDGE

<�������> <For GT-361>
14+ SB2512001 2 ������������ FILTER CARTRIDGE W
15+ SB3047001 2 ������������� CAPPING CARTRIDGE W

<�������> <For GT-381>
14+ SB2512001 4 ������������ FILTER CARTRIDGE W
15+ SB3047001 4 ������������� CAPPING CARTRIDGE W

16 SB3035001 1 ������� PLATEN SHEET
17 SA6401301 1 �������� PLATEN SHEET S
18 SA8211201 1 ��������� PLATEN SHEET SS

GT-3 Series-Co
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Co1.                                          / Consumables & Option parts
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Co1. ����������� / Consumables & Option parts
REF.NO CODE Q'TY �� NAME OF PARTS RM

<�����> <180CC>
1+ GC-30K18 1 ������������� BLACK INK CARTRIDGE
2+ GC-30M18 1 ������������� MAGENTA INK CARTRIDGE
3+ GC-30C18 1 ������������ CYAN INK CARTRIDGE
4+ GC-30Y18 1 ������������� YELLOW INK CARTRIDGE

<�����> <380CC>
1+ GC-30K38 1 ������������� BLACK INK CARTRIDGE
2+ GC-30M38 1 ������������� MAGENTA INK CARTRIDGE
3+ GC-30C38 1 ������������ CYAN INK CARTRIDGE
4+ GC-30Y38 1 ������������� YELLOW INK CARTRIDGE

<������������> <For GT-361, 381>
<�����> <380CC>

5 GC-30W38 1 ������������������ WHITE  INK CARTRIDGE (2 pcs)

6 GC-51P2L 1 ����������� PRETREATMENT (20 kg)
7 SB1290301 1 �������� PRETREATMENT ROLLER

8 GC-50S5K 1 ��������� MAINTENANCE SOLUTION (5 kg)
9 SB3265001 1 ������������� MAINTENANCE CARTRIDGE C
10 SB0539001 1 ���������� BOTTLE WASH ASSY

<������������> <For GT-361, 381>
11 SB3264001 1 ������������� MAINTENANCE CARTRIDGE W
12 SB0539001 1 ���������� BOTTLE WASH ASSY

13 SB2508001 4 ����������� FILTER CARTRIDGE

<�������> <For GT-361>
14+ SB2512001 2 ������������ FILTER CARTRIDGE W
15+ SB3047001 2 ������������� CAPPING CARTRIDGE W

<�������> <For GT-381>
14+ SB2512001 4 ������������ FILTER CARTRIDGE W
15+ SB3047001 4 ������������� CAPPING CARTRIDGE W

16 SB3035001 1 ������� PLATEN SHEET
17 SA6401301 1 �������� PLATEN SHEET S
18 SA8211201 1 ��������� PLATEN SHEET SS

GT-3 Series-Co
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Co2. ����������� / Consumables & Option parts
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB3168001 1 ��������������� MAINTENANCE CLEANING KIT
2 SB3101001 1 ���������� WIPER CLEANER ASSY
3 SA5784001 1 ������������� CLEAN STICK 100
4 SB3082001 1 ������������ NOZZLE CLEANING KIT
5 SA5888001 1 �������������� CLEAN APPLICATOR 50
6 SA6248401 1 ��������� WASH LIQUID ASSY
7 SB3343001 1 ������� FILTER SET
8 SB3018001 1 ���� FILTER
9 SB2652001 4 ���� FELT
10 SB3004001 1 ����������� FLASHING PLATE SPONGE
11 SB3005001 1 ������������ FLASHING PLATE FELT
12 SB3229001 1 ���������� GREASE EM-30L
13 SA6292001 1 ��������� 4 (4��) NOZZLE PROTECT FILM 4 (4 pcs)

<������> <For one print head>
14 SB3184001 1 ������������ IH2D PRINT HEAD
15 SA5847001 2 ��������� IH HEAD CASE
16 SA5848001 1 �������� CAP TUBE
17 SA5904001 1 ���������� TUBE JOINT1
18 SA5905001 1 ���������� TUBE JOINT2

GT-3 Series-Co
4645
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Co2.                                          / Consumables & Option parts
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Co2. ����������� / Consumables & Option parts
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SB3168001 1 ��������������� MAINTENANCE CLEANING KIT
2 SB3101001 1 ���������� WIPER CLEANER ASSY
3 SA5784001 1 ������������� CLEAN STICK 100
4 SB3082001 1 ������������ NOZZLE CLEANING KIT
5 SA5888001 1 �������������� CLEAN APPLICATOR 50
6 SA6248401 1 ��������� WASH LIQUID ASSY
7 SB3343001 1 ������� FILTER SET
8 SB3018001 1 ���� FILTER
9 SB2652001 4 ���� FELT
10 SB3004001 1 ����������� FLASHING PLATE SPONGE
11 SB3005001 1 ������������ FLASHING PLATE FELT
12 SB3229001 1 ���������� GREASE EM-30L
13 SA6292001 1 ��������� 4 (4��) NOZZLE PROTECT FILM 4 (4 pcs)

<������> <For one print head>
14 SB3184001 1 ������������ IH2D PRINT HEAD
15 SA5847001 2 ��������� IH HEAD CASE
16 SA5848001 1 �������� CAP TUBE
17 SA5904001 1 ���������� TUBE JOINT1
18 SA5905001 1 ���������� TUBE JOINT2

GT-3 Series-Co
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�� / Index
CODE Page CODE Page CODE Page CODE Page

004400603 B - 13 4 048060346 C1 - 11 6 0A5301006 F2 - 2+ 26 S43274000 E1 - 3 16
008400607 B - 19 4 048070346 E2 - 48 20 0A5301006 F2 - 7+ 26 S43275000 E2 - 59 20
012060636 C1 - 41 6 048280142 C1 - 32 6 0A5302006 E1 - 12 16 S43276000 E2 - 60 20
012500536 C1 - 33 6 060400516 B - 11 4 0A5302506 F2 - 2+ 26 S46999001 D - 27 12
012500536 D - 2 12 060400516 B - 25 4 0A5302506 F2 - 23+ 28 S46999001 D - 69 14
012500536 D - 16 12 060400616 C1 - 69 8 0A5302506 F2 - 31+ 28 S46999001 F1 - 29 24
012500536 D - 20 12 062400816 C2 - 26 10 0A5400806 C1 - 15 6 S50423000 E1 - 2 16
017401215 C1 - 37 6 062401216 C2 - 20 10 0A5400806 C1 - 23 6 S52163000 H - 17 34
018300636 E2 - 45 20 062401216 C2 - 33 10 0A5400806 C2 - 8 10 S55479001 C1 - 43 6
018400836 C1 - 30 6 070688850 C1 - 3 6 0A5400806 C2 - 14 10 S55479001 C1 - 47 6
018400836 D - 23 12 070688850 C1 - 10 6 0A5400806 C2 - 16 10 S55479001 C1 - 49 6
018400836 D - 30 12 073010002 C2 - 4 10 0A5400806 E1 - 44 16 S55479001 D - 32 12
018400836 D - 47 12 081001670 D - 7 12 0A5400806 E1 - 80 18 S55479001 D - 50 12
018400836 D - 52 12 085300816 F1 - 32+ 24 0A5400806 E1 - 85 18 S55479001 E2 - 8 20
018400836 D - 95 14 085300816 F2 - 20+ 28 0A5400806 E2 - 2 20 S55479001 F1 - 41 24
018400836 D - 98 14 085300816 F2 - 28+ 28 0A5400806 E2 - 29 20 S55479001 F2 - 33 28
018401236 C1 - 13 6 0A4304006 F2 - 23+ 28 0A5400806 E2 - 33 20 S55479001 F2 - 36 28
018402033 D - 4 12 0A4404006 G - 10 32 0A5400806 E2 - 36 20 S55482001 C1 - 5 6
018402033 D - 85 14 0A5300606 D - 14 12 0A5400806 E2 - 70 22 S55482001 C1 - 17 6
018402036 C1 - 6 6 0A5300606 D - 46 12 0A5400806 F1 - 24 24 S55482001 C1 - 36 6
018402036 C1 - 18 6 0A5300606 D - 72 14 0A5401006 E1 - 9 16 S55482001 C1 - 45 6
018402036 D - 49 12 0A5300606 D - 104 14 146202000 C1 - 26 6 SA3276001 F2 - 34 28
018402536 B - 22 4 0A5300606 D - 106 14 146202000 E2 - 57 20 SA4463001 E1 - 30 16
018404036 C1 - 50 6 0A5300606 E1 - 58 16 149547000 D - 80 14 SA5451001 D - 6 12
021100206 A - 2 2 0A5300606 E1 - 60 18 149547000 E2 - 55 20 SA5454001 D - 11 12
021400203 D - 86 14 0A5300606 E2 - 69 22 150357001 E1 - 95 18 SA5455001 D - 12 12
021400206 C1 - 7 6 0A5300606 F1 - 2 24 A62027001 J - 5 36 SA5456001 D - 13 12
021400206 C1 - 19 6 0A5300606 F1 - 4 24 GC-30C18 Co1 - 3+ 44 SA5481001 D - 103 14
021400206 C1 - 38 6 0A5300606 F1 - 6 24 GC-30C38 Co1 - 3+ 44 SA5484001 D - 88 14
021400206 C1 - 51 6 0A5300606 F1 - 8 24 GC-30K18 Co1 - 1+ 44 SA5516001 D - 10 12
026030136 E2 - 46 20 0A5300606 F1 - 10 24 GC-30K38 Co1 - 1+ 44 SA5520001 D - 39 12
026030236 F1 - 22 24 0A5300606 F1 - 23 24 GC-30M18 Co1 - 2+ 44 SA5520001 D - 53 12
026040173 D - 5 12 0A5300606 F2 - 14 26 GC-30M38 Co1 - 2+ 44 SA5520001 D - 65 14
026040236 B - 12 4 0A5300806 B - 20 4 GC-30W38 Co1 - 5 44 SA5593001 C1 - 31 6
026040236 C2 - 22 10 0A5300806 B - 29 4 GC-30Y18 Co1 - 4+ 44 SA5593001 D - 15 12
026040236 C2 - 28 10 0A5300806 C2 - 6 10 GC-30Y38 Co1 - 4+ 44 SA5622001 C2 - 15 10
026040236 C2 - 35 10 0A5300806 C2 - 13 10 GC-50S5K Co1 - 8 44 SA5638101 F2 - 21+ 28
026040236 F2 - 16 26 0A5300806 D - 89 14 GC-51P2L Co1 - 6 44 SA5638101 F2 - 29+ 28
026060136 D - 19 12 0A5300806 D - 94 14 J04115001 B - 30 4 SA5668101 F2 - 45 30
026060250 E1 - 8 16 0A5300806 E1 - 5 16 J04115001 Wa1 39 SA5668101 F2 - 54+ 30
026060250 E1 - 16 16 0A5300806 E1 - 25 16 LG2239001 C1 - 22 6 SA5669001 F2 - 5+ 26
026060250 E1 - 22 16 0A5300806 E1 - 28 16 LG2239001 D - 92 14 SA5669001 F2 - 22+ 28
026060250 E2 - 24 20 0A5300806 E1 - 36 16 LG2239001 E1 - 43 16 SA5669001 F2 - 25+ 28
026080136 F2 - 11+ 26 0A5300806 E1 - 40 16 LG2239001 E2 - 50 20 SA5669001 F2 - 30+ 28
028030246 D - 37 12 0A5300806 E1 - 47 16 LG2239001 E2 - 64 22 SA5783301 Z - 4+ 38
028030246 F1 - 21 24 0A5300806 E1 - 49 16 LG6550001 J - 6 36 SA5783301 Wa3 41
028040246 C1 - 53 6 0A5300806 E1 - 51 16 S00480000 C1 - 14 6 SA5784001 Co2 - 3 46
028040246 C2 - 21 10 0A5300806 E1 - 53 16 S00554000 E2 - 61 20 SA5847001 Co2 - 15 46
028040246 C2 - 27 10 0A5300806 E1 - 55 16 S03607001 D - 62 12 SA5848001 Co2 - 16 46
028040246 C2 - 34 10 0A5300806 E1 - 72 18 S04159000 G - 5 32 SA5884001 F2 - 42 30
047301242 D - 91 14 0A5300806 E1 - 74 18 S10243000 C1 - 24 6 SA5884001 F2 - 57+ 30
047301242 E1 - 75 18 0A5300806 E1 - 87 18 S10243000 E1 - 46 16 SA5884001 Wa3 41
047301242 E1 - 88 18 0A5300806 E2 - 27 20 S10243000 E1 - 52 16 SA5888001 Co2 - 5 46
047301242 E2 - 15 20 0A5300806 E2 - 31 20 S10243000 E1 - 54 16 SA5904001 E2 - 72 22
047301242 F1 - 36 24 0A5300806 E2 - 34 20 S10243000 E2 - 53 20 SA5904001 Co2 - 17 46
047603642 C1 - 34 6 0A5300806 E2 - 37 20 S10243000 F1 - 39 24 SA5905001 Co2 - 18 46
048030346 E2 - 40 20 0A5300806 E2 - 42 20 S11817000 F2 - 3+ 26 SA5933001 D - 83 14
048040346 E1 - 13 16 0A5300806 E2 - 51 20 S11817000 F2 - 15 26 SA5933001 D - 99 14
048040346 E1 - 20 16 0A5300806 E2 - 54 20 S37059001 H - 25 34 SA5933001 E1 - 14 16
048040346 E1 - 23 16 0A5300806 E2 - 56 20 S37059001 Wa4 42 SA5933001 E1 - 18 16
048040346 E2 - 25 20 0A5300806 E2 - 58 20 S37060001 H - 24 34 SA5933001 E2 - 20 20
048050342 D - 102 14 0A5300806 F1 - 38 24 S37060001 Wa4 42 SA5943001 E1 - 32 16
048060346 C1 - 4 6 0A5300806 F1 - 40 24 S42446001 E1 - 96 18 SA5950001 E2 - 4 20
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�� / Index
CODE Page CODE Page CODE Page CODE Page

SA5950001 E2 - 10 20 SB1290301 Co1 - 7 44 SB2541001 E1 - 10 16 SB2640001 C2 - 5 10
SA5951001 E2 - 6 20 SB1515101 F2 - 49+ 30 SB2542001 E1 - 11 16 SB2641001 C2 - 7 10
SA5951001 E2 - 12 20 SB1571001 E2 - 52 20 SB2543001 E1 - 17 16 SB2642001 C2 - 9 10
SA5951001 F1 - 16 24 SB1653001 Wa4 42 SB2544001 E1 - 21 16 SB2643001 C2 - 11 10
SA5953001 D - 96 14 SB2017001 D - 61 12 SB2545001 E1 - 24 16 SB2646001 D - 1 12
SA5959001 E1 - 79 18 SB2059001 D - 59 12 SB2546001 E1 - 29 16 SB2650001 D - 22 12
SA5959001 E1 - 92 18 SB2152001 J - 10 36 SB2547001 E1 - 31 16 SB2651001 D - 24 12
SA5961101 E2 - 39 20 SB2237001 D - 71 14 SB2548001 E1 - 33 16 SB2652001 D - 25 12
SA5963001 E2 - 23 20 SB2243001 B - 38+ 4 SB2548001 E2 - 71 22 SB2652001 Co2 - 9 46
SA5988101 E1 - 76 18 SB2348101 F1 - 19 24 SB2549001 E1 - 34 16 SB2653001 D - 3 12
SA5988101 E1 - 89 18 SB2350101 F1 - 9 24 SB2550001 E1 - 37 16 SB2655001 D - 8 12
SA5989101 E1 - 77 18 SB2362001 J - 11 36 SB2551001 E2 - 3 20 SB2656001 D - 9 12
SA5989101 E1 - 90 18 SB2367001 H - 6 34 SB2554001 E2 - 7 20 SB2657001 D - 31 12
SA5990001 E1 - 78 18 SB2368001 F1 - 12 24 SB2554001 E2 - 13 20 SB2658001 D - 35 12
SA5990001 E1 - 91 18 SB2370001 F1 - 11 24 SB2555001 E2 - 9 20 SB2659001 D - 41 12
SA6001001 E2 - 65 22 SB2371001 E2 - 68 22 SB2559001 E2 - 14 20 SB2660001 D - 44 12
SA6053001 D - 78 14 SB2372001 E1 - 41 16 SB2560001 E2 - 18 20 SB2662001 D - 48 12
SA6155001 D - 33 12 SB2373001 E2 - 43 20 SB2561001 E2 - 19 20 SB2664001 D - 51 12
SA6155001 E1 - 73 18 SB2374001 E1 - 61 18 SB2562001 E2 - 22 20 SB2665001 D - 58 12
SA6199001 D - 38 12 SB2375001 E1 - 63 18 SB2565001 E2 - 26 20 SB2666001 D - 63 12
SA6199001 D - 68 14 SB2379001 H - 7 34 SB2566001 E2 - 28 20 SB2670001 D - 82 14
SA6248401 Z - 3+ 38 SB2380001 H - 9 34 SB2567001 E2 - 32 20 SB2671001 D - 97 14
SA6248401 Co2 - 6 46 SB2381001 H - 11 34 SB2568001 E2 - 35 20 SB2672001 D - 101 14
SA6292001 Co2 - 13 46 SB2384001 H - 10 34 SB2573001 E2 - 44 20 SB2673001 D - 105 14
SA6318401 G - 7 32 SB2385001 H - 12 34 SB2574001 E2 - 47 20 SB2674001 D - 87 14
SA6318401 Wa3 41 SB2386001 H - 13 34 SB2576001 E1 - 42 16 SB2675001 D - 90 14
SA6322501 Z - 5+ 38 SB2387001 H - 14 34 SB2577001 E2 - 49 20 SB2678001 F1 - 25 24
SA6322501 Wa3 41 SB2388001 H - 15 34 SB2578001 E1 - 48 16 SB2679001 F2 - 13 26
SA6399601 C2 - 17 10 SB2394001 H - 16 34 SB2579001 E2 - 63 20 SB2680001 F2 - 9+ 26
SA6401301 C2 - 18 10 SB2395001 J - 12 36 SB2580001 E1 - 1 16 SB2687001 F1 - 30+ 24
SA6401301 Co1 - 17 44 SB2397001 D - 60 12 SB2582001 G - 6 32 SB2688001 F2 - 32 28
SA6402201 C2 - 19 10 SB2399001 H - 4 34 SB2584001 E1 - 62 18 SB2689001 F2 - 18+ 28
SA6403001 C2 - 25 10 SB2400001 J - 9 36 SB2585001 E1 - 94 18 SB2689001 F2 - 26+ 28
SA6452101 Z - 11 38 SB2401001 C1 - 12 6 SB2586001 E1 - 81 18 SB2690001 F2 - 19+ 28
SA8211201 C2 - 31 10 SB2402001 E1 - 39 16 SB2587001 E1 - 84 18 SB2690001 F2 - 27+ 28
SA8211201 Co1 - 18 44 SB2402001 E2 - 41 20 SB2597001 C1 - 1 6 SB2691001 F2 - 35 28
SA8212201 C2 - 32 10 SB2402001 E2 - 67 22 SB2598001 C1 - 2 6 SB2692001 F2 - 37 28
SA8213601 C2 - 30 10 SB2445001 H - 18 34 SB2601001 C1 - 8 6 SB2693001 F2 - 38 30
SA8838001 Z - 13 38 SB2448001 H - 5 34 SB2604001 C1 - 9 6 SB2697001 F2 - 48+ 30
SA9220001 B - 38+ 4 SB2449001 H - 2 34 SB2606001 C1 - 16 6 SB2702001 F1 - 33 24
SA9222001 Z - 12 38 SB2452001 J - 7 36 SB2611001 C1 - 20 6 SB2714001 F1 - 35 24
SA9223001 Z - 15 38 SB2453001 H - 19 34 SB2613001 C1 - 21 6 SB2720001 A - 1 2
SA9957002 B - 31 4 SB2461001 E1 - 56 16 SB2614001 C1 - 28 6 SB2722001 E2 - 5 20
SA9957002 Wa4 42 SB2484001 J - 1 36 SB2615001 C1 - 29 6 SB2722001 E2 - 11 20
SA9957004 B - 32 4 SB2485001 J - 2 36 SB2615001 D - 29 12 SB2723001 C1 - 52 6
SA9957004 Wa4 42 SB2487001 J - 8 36 SB2619001 C1 - 35 6 SB2724001 D - 17 12
SB0001001 Z - 14 38 SB2508001 Z - 6 38 SB2620001 C1 - 39 6 SB2725001 D - 28 12
SB0216001 F2 - 12+ 26 SB2508001 Co1 - 13 44 SB2621001 C1 - 40 6 SB2726001 D - 36 12
SB0238101 F2 - 1+ 26 SB2512001 Z - 7+ 38 SB2622001 C1 - 68 8 SB2741001 B - 21 4
SB0238101 F2 - 6+ 26 SB2512001 Co1 - 14+ 44 SB2623001 C1 - 44 6 SB2742001 D - 34 12
SB0269001 G - 4 32 SB2516001 G - 1 32 SB2624001 C1 - 42 6 SB2742001 D - 43 12
SB0419001 C2 - 29 10 SB2518001 B - 40 4 SB2625001 C1 - 46 6 SB2745001 E1 - 35 16
SB0419001 C2 - 38 10 SB2519001 B - 41 4 SB2626001 C1 - 48 6 SB2751001 J - 3 36
SB0421001 C2 - 10 10 SB2520101 B - 42 4 SB2627001 C1 - 54 6 SB2762101 Wa2 40
SB0421001 C2 - 23 10 SB2521101 B - 43 4 SB2628001 C1 - 56 6 SB2773101 Wa2 40
SB0421001 C2 - 36 10 SB2522001 B - 44 4 SB2629001 C1 - 58 6 SB2780101 Wa2 40
SB0422101 C2 - 24 10 SB2523001 B - 45 4 SB2630001 C1 - 59 6 SB2781101 Wa2 40
SB0422101 C2 - 37 10 SB2524001 B - 46 4 SB2631001 C1 - 61 6 SB2787101 Wa2 40
SB0539001 Z - 9 38 SB2525001 B - 26 4 SB2632001 C1 - 63 6 SB2797101 Wa2 40
SB0539001 Co1 - 10 44 SB2533001 E2 - 1 20 SB2633001 C1 - 65 8 SB2805101 Wa2 40
SB0539001 Co1 - 12 44 SB2538001 E1 - 4 16 SB2634001 C1 - 66 8 SB2817101 Wa2 40
SB0933001 D - 18 12 SB2539001 E1 - 6 16 SB2636001 C2 - 2 10 SB2824101 Wa2 40
SB1172001 D - 21 12 SB2540001 E1 - 7 16 SB2639001 C2 - 3 10 SB2843001 E1 - 64 18
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�� / Index
CODE Page CODE Page CODE Page CODE Page

SB2844001 E1 - 66 18 SB3018001 Co2 - 8 46 SB3311001 C1 - 25 6
SB2845001 E1 - 65 18 SB3020001 G - 9 32 SB3311001 C1 - 27 6
SB2846001 E1 - 67 18 SB3021001 G - 12 32 SB3311001 C1 - 55 6
SB2847001 E1 - 68 18 SB3035001 C2 - 12 10 SB3311001 C1 - 57 6
SB2848001 E1 - 69 18 SB3035001 Co1 - 16 44 SB3311001 C1 - 60 6
SB2849001 E1 - 70 18 SB3039001 G - 8 32 SB3311001 C1 - 62 6
SB2850001 E1 - 71 18 SB3040001 A - 3 2 SB3311001 C1 - 64 8
SB2851001 E1 - 86 18 SB3047001 Co1 - 15+ 44 SB3311001 C1 - 67 8
SB2852001 F1 - 37 24 SB3056001 E1 - 59 16 SB3311001 D - 40 12
SB2853001 D - 93 14 SB3058001 E2 - 17 20 SB3311001 D - 42 12
SB2862001 J - 4 36 SB3059001 E1 - 45 16 SB3311001 D - 64 14
SB2867001 F1 - 1 24 SB3062001 B - 39 4 SB3311001 D - 79 14
SB2870001 F1 - 3 24 SB3062001 Wa1 39 SB3311001 D - 81 14
SB2871001 F1 - 5 24 SB3076001 D - 73 14 SB3311001 F1 - 27 24
SB2872001 F1 - 7 24 SB3077001 D - 70 14 SB3311001 F1 - 34 24
SB2876001 F1 - 26 24 SB3079001 D - 66 14 SB3311001 F2 - 4+ 26
SB2877001 F1 - 28 24 SB3080001 C1 - 70 8 SB3311001 F2 - 17 26
SB2878001 B - 47 4 SB3082001 Z - 2+ 38 SB3311001 F2 - 39 30
SB2879001 F1 - 13 24 SB3082001 Co2 - 4 46 SB3330001 E1 - 82 18
SB2880001 F2 - 47+ 30 SB3083001 D - 74 14 SB3331001 E1 - 83 18
SB2881001 F1 - 14 24 SB3090001 B - 28 4 SB3343001 Co2 - 7 46
SB2882001 F1 - 15 24 SB3091001 B - 5 4 SB3350001 E1 - 50 16
SB2883001 F1 - 17 24 SB3092001 B - 24 4 SB3745001 F2 - 8+ 26
SB2884001 F1 - 18 24 SB3093001 B - 8 4 X53169050 E1 - 38 16
SB2889001 E1 - 26 16 SB3094001 Z - 1+ 38 X53169050 E2 - 66 22
SB2894001 F2 - 43 30 SB3096001 D - 56 12 XA0199001 B - 3 4
SB2924001 F2 - 10+ 26 SB3097001 D - 57 12 XA0199001 D - 84 14
SB2925001 F1 - 20 24 SB3100001 F2 - 55+ 30 XA0199001 D - 100 14
SB2926001 F1 - 31+ 24 SB3101001 Co2 - 2 46 XA0199001 E1 - 15 16
SB2929001 E1 - 93 18 SB3102001 C2 - 39 10 XA0199001 E1 - 19 16
SB2944001 D - 75 14 SB3105001 C2 - 1 10 XA0199001 E2 - 21 20
SB2945001 D - 76 14 SB3108001 F2 - 52+ 30 XA0199001 Z - 16 38
SB2946001 B - 1 4 SB3113001 D - 26 12 XC7204051 E2 - 16 20
SB2947001 B - 4 4 SB3117001 D - 45 12
SB2948001 B - 6 4 SB3118001 F1 - 30+ 24
SB2949001 B - 7 4 SB3119001 F1 - 30+ 24
SB2950001 B - 9 4 SB3120001 B - 2 4
SB2951001 B - 10 4 SB3143001 Z - 10 38
SB2952001 B - 14 4 SB3163001 H - 1 34
SB2953001 B - 15 4 SB3168001 Co2 - 1 46
SB2954001 B - 16 4 SB3171001 F2 - 40 30
SB2955001 B - 17 4 SB3171001 F2 - 46+ 30
SB2956001 B - 33 4 SB3174001 F2 - 44 30
SB2957001 B - 34 4 SB3176001 F2 - 50+ 30
SB2957001 Wa1 39 SB3177001 F2 - 51+ 30
SB2958001 B - 35 4 SB3178001 F2 - 53+ 30
SB2959001 B - 36 4 SB3184001 F2 - 41 30
SB2959001 Wa1 39 SB3184001 F2 - 56+ 30
SB2960001 B - 37 4 SB3184001 Co2 - 14 46
SB2978001 D - 54 12 SB3229001 Co2 - 12 46
SB2979001 D - 55 12 SB3248001 D - 77 14
SB2980001 F2 - 24+ 28 SB3263001 E2 - 62 20
SB2983001 H - 3 34 SB3264001 Z - 8 38
SB3003001 E1 - 57 16 SB3264001 Co1 - 11 44
SB3004001 G - 2 32 SB3265001 Co1 - 9 44
SB3004001 Co2 - 10 46 SB3266001 E2 - 38 20
SB3005001 G - 3 32 SB3275001 H - 20 34
SB3005001 Co2 - 11 46 SB3277001 H - 21 34
SB3006001 E1 - 27 16 SB3296001 H - 22 34
SB3007001 E2 - 30 20 SB3297001 H - 23 34
SB3016001 H - 8 34 SB3311001 B - 18 4
SB3017001 D - 67 14 SB3311001 B - 23 4
SB3018001 G - 11 32 SB3311001 B - 27 4
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